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TEST REPORT DECLARATION

Applicant . Rocware Corporation

3/F-1, No. 2, Honghui Industrial Park, Xin’an Street, Bao’an District,
Shenzhen, China

Manufacturer - Rocware Corporation
3/F-1, No. 2, Honghui Industrial Park, Xin’an Street, Bao’an District,

Address

Address Shenzhen, China
EUT Description : 4K Dual-lens PTZ Video Bar
RB20, RB2***** (*: 0~9, A~Z or Blank), VHD-
(A)  Model No. M2000S, M2000S, T740
(B) Trademark : N/A

Measurement Standard Used:

FCC Rules and Regulations Part 15 Subpart E
RSS-247 Issue 2, ANSI C63.4:2014, ANSI C63.10:2013
Test Result: PASS

The device described above is tested by Shenzhen PSI Testing Co., Ltd. to determine the maximum
emission levels emanating from the device. The maximum emission levels are compared to the FCC Part
15 Subpart E&RSS-247 limits both conducted and radiated emissions. The test results are contained in
this test report and Shenzhen PSI Testing Co., Ltd. is assumed of full responsibility for the accuracy and
completeness of these tests.

After the test, our opinion is that EUT compliance with the requirement of the above standards.

This report applies to above tested sample only. This report shall not be reproduced in parts without
written approval of Shenzhen PSI Testing Co., Ltd.

Tested by (name + signature).......... Felix Pang 7‘/01!;51 ng»

Test Engineer e

Approved by (name + signature).......: Simple Guan (T/l" b—

Project Manager

Date of issue..........cooevvviiiiiiil June 16, 2025

Shenzhen PSI Testing Co., Ltd.  Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com
Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an District, Shenzhen, Guangdong, China



mailto:service@psi-lab.cn
http://www.psi-lab.com/

Page 4 of 216

Report No.: psi2502045-C01-R12

Revision History

Revision

Issue Date

Revisions

Revised By

VO

June 16, 2025

Initial released Issue

Felix Pang

Shenzhen PSI Testing Co., Ltd.

Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com

Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an District, Shenzhen, Guangdong, China


mailto:service@psi-lab.cn
http://www.psi-lab.com/

Page 5 of 216 Report No.: psi2502045-C01-R12

1 Test Summary

Test Item Section in CFR 47 Result
. Section 15.203 Section 7.1.4
Antenna requirement PASS
RSS-Gen Issue 5
Section 15.207 Section 7.2.4
AC Power Line Conducted Emission PASS
RSS-GEN(8.8), ANSI C63.10
occupied bandwidth Section 15.407 (e) PASS
Peak Transmit Power Section 15.407(a), RSS-247 5.4(2) PASS
Power Spectral Density Section 15.407(a), RSS-247 5.2(2) PASS
Undesirable Emission Section 15.407(b), RSS-247 5.5 PASS
. . Section 15.407(b)&15.209 Section 5.5
Radiated Emission PASS
RSS-Gen(8.9), RSS-247(5.5), ANSI C63.10
Band Edge 15.205, RSS-247 Issue 2, ANSI C63.10 PASS
Frequency Stability 15.407(f), RSS-GEN(6.11) PASS
Remark:

1. Pass: The EUT complies with the essential requirements in the standard.
2. Frequency Stability: The manufacturer stated in the user's manual.

3. The conclusion of this test report is judged by actual test data without considering measurement
uncertainty.

1.1 Measurement Uncertainty

Iltem Uncertainty
Uncertainty for Power Line Conducted Emissions Test 2.17dB
Uncertainty for Radiation Emission test in 3m chamber 3.54B
(below 30MH2z)
Uncertainty for Radiation Emission test in 3m chamber 2.74dB(Polarize: V)
(30MHz to 1GHz) 2.76dB(Polarize: H)
Uncertainty for Radiation Emission test in 3m chamber 4.29dB(Polarize: V)
(1GHz to 18GHz) 4.82dB(Polarize: H)
Uncertainty for Radiation Emission test in 3m chamber 4.31dB(Polarize: V)
(18GHz to 40GHz) 4.30dB(Polarize: H)
Uncertainty for radio frequency 48.24KHz
Uncertainty for conducted RF Power 0.41dB
Uncertainty for Power Spectral Density 0.39dB
Occupied-Bandwidth 968Hz
Conducted-Spurious Emission 1.26dB
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2 General Information
2.1 General Description of EUT

EUT Name
Model
Diff

Test Voltage

Radio Technology

Operation frequency

Channel separation

Modulation
technology:

Antenna Type

PMN
HVIN

Software version
Hardware version
FVIN

Note

Shenzhen PSI Testing Co., Ltd.

: 4K Dual-lens PTZ Video Bar

: RB20, RB2***** (*: 0~9, A~Z or Blank), VHD-M2000S, M2000S, T740
. There is no difference except the name of the model. All tests are made with the
" RB20 model.

: DC 12V from Adapter

: 5G WIFI

802.11a/802.11ac20/802.11n(HT20): 5180-5240MHz, 5260-5320MHz, 5500-
5700MHz, 5745-5845MHz

: 802.11ac40/802.11n(HT40: 5190-5230MHz, 5270-5310MHz, 5510-5670MHz, 5755-

5795MHz
802.11ac80: 5210MHz, 5290MHz, 5530MHz, 5775MHz

: 20MHz for 802.11a/802.11ac20/802.11n(HT20)

40MHz for 802.11ac40/ 802.11n(HT40)
80MHz for 802.11ac80

: IEEE 802.11n: OFDM (64QAM,16QAM,QPSK,BPSK)

IEEE 802.11a: OFDM (64QAM,16QAM,QPSK,BPSK)
IEEE 802.11ac: OFDM (64QAM,16QAM, 256QAM,QPSK,BPSK)

: Internal antenna 1, Maximum Gain is 3.21dBi.

Internal antenna 2, Maximum Gain is 2.64dBi.

" N/A
" N/A
1 V1.0
1 V1.0

. Antenna information is provided by applicant.
" Testing lab is not responsible for the accuracy of the information.
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Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an District, Shenzhen, Guangdong, China


mailto:service@psi-lab.cn
http://www.psi-lab.com/

Page 7 of 216 Report No.: psi2502045-C01-R12

2.2 Test mode

Transmitting mode Keep the EUT in transmitting with modulation.
EUT was test with 99% duty cycle at its maximum power control level.

Remark: During the test, the test voltage was tuned from 85% to 115% of the nominal rated supply
voltage, and found that the worst case was under the nominal rated supply condition. So the report just
shows that condition’s data.

2.3 Test Facility

Shenzhen PSI Testing Co., Ltd.

1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an
District, Shenzhen, Guangdong, China

September 13, 2023 File on Federal Communication Commission
Registration Number: 916281

September 21, 2023 Certificated by IC

Registration Number: 31123
CAB identifier: CN0158

2.4 Description of Support Units

Accessories . AC ADAPTER
Manufacturer : Mass Power Electronics Inc.
Model : S065-1A120300B3
Rating : Input: 1.00-240V~50/60Hz 1.5A
Output: DC 12.0V/5.0A
Accessories . AC ADAPTER
Manufacturer : HUIZHOU FUJIA APPLIANCE TECH. CO., LTD
Model : FJ-SW729S1205000N
Rating Input: 100-240V~50/60Hz 1.5A

" Output: DC 12.0V/5.0A

Note: The product comes with two adapters for use, all of which have been tested. The report reflects the
data of the worst S065-1A120300B3 adapter model.
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2.5 Deviation from Standards
None.
2.6 Abnormalities from Standard Conditions
None.
2.7 Other Information Requested by the Customer
None.
2.8 Additional instructions
Software (Used for test) from client
Channel Power level
Lowest Default
Middle Default
Highest Default
2.9 Test Conditions
ltems Required Actual
Temperature range: 15-35C 26C
Humidity range: 25-75% 54%
Pressure range: 86-106kPa 101kPa

Shenzhen PSI Testing Co., Ltd.
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3 Test Instruments list
Item | Equipment Manufacturer | Model No. | Serial No. Flrmvyare Last Cal. Cel.
Version Interval
9*6*6 anechoic o
1. chamber SKET 9*6*6 N/A / 2022.12.20| 3 Year
2. Test Receiver | Rohde&Schwarz ESCI 7 101032/003 | 4.42 SP3 [2024.12.18| 1 Year
3. L.I.S.N.#1 Rohde&Schwarz| ENV216 102282 / 2024.12.18| 1 Year
4. L.I.S.N.#2 RFT NNB111 13835240 / 2024.12.18| 1 Year
5. Loop Antenna | Schwarz beck 1':5'\/53 00128 / 2025.01.02 2 Year
6. Bilog Antenna | Schwarz beck | VULB 9168 01448 / 2025.01.02| 2 Year
7. Spectium | o de&Schwarz | FSV-40N 101648 3.70  |2024.12.18| 1 Year
Analyzer
8. | HornAntenna | Schwarz beck BBH|A39120 02706 / 2025.01.02| 2 Year
. LAPA 01G1|SK20220329
9. Amplifier SKET 8G-15dB 01 / 2024.12.18| 1 Year
10. Horn Antenna Schwarz beck | BBHA 9170 00946 / 2024.12.31| 2 Year
11. Amplifier SKET LNPA_D118;8K20200108 / 2024.12.18| 1 Year
G-45 01
1138.3004.02
12 |RF Power Probe| Rohde&Schwarz| NRP-Z11 1111533-F2 / 2024.12.18| 1 Year
13 RF Sensor Unit Tachoy TR1029-2 20228328P0 / 2024.12.18| 1 Year
14 Spectrum Agilent N9O20A |MY51281067| A.14.03 [2024.12.18| 1 Year
Analyzer
15 | 1emp. & Humid Auchno 9606 / / 2024.12.18| 1 Year
Chamber
16 Regulated DC Xinouhua ADC120V10|20221125163 / 2024.12.18| 1 Year
Power Supply A 8
17 Power meter Agilent E4419B GB40202121 / 2024.12.18| 1 Year
18 6dB Attenuator Schwarzbeck DG%SS’SZN CK4186 / 2024.12.18| 1 Year
For Test Software Information
Item Software Name Manufacturer Version
RE EZ EMC Farad PSI-3A1
CE EZ EMC Farad PSI-3A1
RF RTS TACHOY V1.0.0

Shenzhen PSI Testing Co., Ltd.  Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com
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Test results and Measurement Data

4.1 Antenna requirement:

Standard requirement: | FCC Partl5 C Section 15.203, RSS-GEN(6.8)

15.203 requirement:

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator, the manufacturer may design the unit
so that a broken antenna can be replaced by the user, but the use of a standard antenna jack or
electrical connector is prohibited.

E.U.T Antenna:

Internal antenna 1, Maximum Gain is 1.85dBi, Internal antenna 2, Maximum Gain is 2.06dBi,
for 5180-5240MHz, 5260-5320MHz, 5500-5700MHz, 5745-5845MHz

Shenzhen PSI Testing Co., Ltd.  Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com
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4.2 Conducted Emissions

Test Requirement:

FCC Part15 C Section 15.207, RSS-Gen §8.8

Test Method:

ANSI| C63.10:2013

Test Frequency Range:

150KHz to 30MHz

Class / Severity:

Class B

Receiver setup:

RBW=9KHz, VBW=30KHz

Limit:

Limit (dBuV)
Frequency range (MHz) Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

* Decreases with the logarithm of the frequency.

Test procedure

The E.U.T and simulators are connected to the main power through a line
impedance stabilization network(L.I.S.N.). The provide a 500hm/50uH
coupling impedance for the measuring equipment. The peripheral devices
are also connected to the main power through a LISN that provides a
500hm/50uH coupling impedance with 50o0hm termination. (Please refers
to the block diagram of the test setup and photographs). Both sides of
A.C. line are checked for maximum conducted interference. In order to
find the maximum emission, the relative positions of equipment and all of
the interface cables must be changed according to ANSI C63.10:2013 on
conducted measurement.

Test setup:

Reference Plane

| LISN | LISN
40cm

80cm
RO Filter
Equipment

Test table/Insulation plane

AC power

E.U.T

EMI
Receiver

Femark:

ELUT Egquipment Under Test

LISN Line impedence Stabilization Network
Test table height=0 &m

Test Instruments:

Refer to section 3.0 for details

Test mode:

Refer to section 2.2 for details

Test results:

Pass

Measurement Data

An initial pre-scan was performed on the line and neutral lines with peak detector. Quasi-Peak and Average
measurement were performed at the frequencies with maximized peak emission were detected.

Shenzhen PSI Testing Co., Ltd.  Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com
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Line:
80.0 dBu¥

70

_ \ FCC Part 15B_CE_ AC Mains_Class B_QP

FCC Part 16B_CE| AC Mains_Class B_AY|

50

40

30

20 peak

10 AVG

0'3_ 150 0.500 MHz) 5.000 30.000
No. T Taewy | @By | @uy | @a | @) | Detectr PF
1" 0.1539 44.21 9.94 5415 65.79 -11.64 QP P
2 0.1539 26.52 9.94 36.46 55.79 -19.33 AVG P
3 0.4260 30.05 9.70 39.75 57.33 -17.58 QP P
4 0.4260 18.13 9.70 27.83 47.33 -19.50 AVG P
5 0.5500 30.12 9.79 39.91 56.00 -16.09 QP P
& 0.5500 18.50 9.79 28.29 46.00 -17.71 AVG P
7 0.7740 29.40 9.42 38.82 56.00 -17.18 QP P
8 0.7740 20.78 9.42 30.20 46.00 -15.80 AVG P
9 1.1660 29.07 9.41 38.48 56.00 -17.52 QP P
10 1.1660 18.08 9.41 27.49 46.00 -18.51 AVG P
11 1.4900 29.79 9.40 39.19 56.00 -16.81 QP P
12 1.4900 19.00 9.40 28.40 46.00 -17.60 AVG P

Note: *:Maximum data x:Over limit !:over margin Level = Reading + Factor Margin = Level - Limit

Shenzhen PSI Testing Co., Ltd.  Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com
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Neutral:
80.0 dBu¥

70

_ \ FCC Part 15B_CE_ AC Mains_Class B_QP
FCC Part 15B_CE_| AC Mains_Class B_AY|
50 ] |

40 2

30

20 peak

10 AYG

0.0

0.150 0.500 [MHz) .000 30.000

Frequency | Reading Factor Level Limit Margin

No. (MHz) (dBuV) | (dB) | (dBuv) | (dBuv) | (aB) | Detector |P/F
1" 0.1580 43.69 9.82 53.51 65.57 -12.06 QP P
2 0.1580 2717 9.82 36.99 55.57 -18.58 AVG P
3 0.2020 37.28 10.04 47.32 63.53 -16.21 QP P
4 0.2020 23.19 10.04 33.23 53.53 -20.30 AVG P
5 0.3100 30.38 9.76 40.14 59.97 -19.83 QP P
6 0.3100 20.58 9.76 30.34 49.97 -19.63 AVG P
7 0.5299 30.35 9.78 40.13 56.00 -15.87 QP P
8 0.5299 19.79 9.78 29.57 46.00 -16.43 AVG P
9 0.8100 30.09 9.68 39.77 56.00 -16.23 QP P
10 0.8100 18.11 9.68 27.79 46.00 -18.21 AVG P
11 1.4220 30.07 9.40 39.47 56.00 -16.53 QP P
12 1.4220 18.47 9.40 27.87 46.00 -18.13 AVG P

Note: *:Maximum data x:Over limit l:over margin Level = Reading + Factor Margin = Level - Limit

All modes and channels have been tested and only the A 5180MHz mode with the worst data is listed.
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4.3 Emission Bandwidth and 99% Occupied Bandwidth

Test Requirement:

FCC Partl5 E Section 15.407, RSS-Gen 86.7; RSS-247 §6.2

Test Method:

KDB 789033 D02 General UNII Test Procedures New Rules v02r01

Limit:

N/A

Test setup:

Spectrum Analyzer

(o e f ]
A~ | Ooo
OO
— OO
[ | Y

¥i

E.U.T

Non-Conducted Table

Ground Reference Plane

Test procedure:

v02r01.

According to KDB 789033 D02 General UNII Test Procedures New Rules

Test Instruments:

Refer to section 3.0 for details

Test mode:

Refer to section 2.2 for details

Test results:

Pass

Note: Note: Both antennas have been tested and only the worst data of antenna 1 is shown.

Measurement Data:

Band 1 (5150-5250 MHz):

. . - Occupied
Condition Antenna Modulation Frequency(MHz) 26dB_Emission Bandwidth(MHz) Bandwid?h(MHz)
NVNT ANT1 802.11a 5180.00 19.74 16.40
NVNT ANT1 802.11a 5200.00 20.00 16.43
NVNT ANT1 802.11a 5240.00 19.98 16.41
NVNT ANT1 802.11n(HT20) 5180.00 20.74 17.61
NVNT ANT1 802.11n(HT20) 5200.00 20.47 17.57
NVNT ANT1 802.11n(HT20) 5240.00 20.74 17.60
NVNT ANT1 802.11ac(VHT20) 5180.00 19.94 17.54
NVNT ANT1 802.11ac(VHT20) 5200.00 20.04 17.60
NVNT ANT1 802.11ac(VHT20) 5240.00 20.60 17.55
NVNT ANT1 802.11n(HT40) 5190.00 40.60 36.06
NVNT ANT1 802.11n(HT40) 5230.00 47.83 36.05
NVNT ANT1 802.11ac(VHT40) 5190.00 40.42 36.07
NVNT ANT1 802.11ac(VHT40) 5230.00 40.32 36.02
NVNT ANT1 802.11ac(VHT80) 5210.00 81.27 75.45

Shenzhen PSI Testing Co., Ltd.
Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an District, Shenzhen, Guangdong, China

Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com
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Page 15 of 216

Report No.: psi2502045-C01-R12

99%_OCB_NVNT_ANT1 802 1la 5180

e Keysight Spectrum Analyzer - Occupied BW

SN

Center Freq 5.18000000 GHz

#IFGain:Low

Ref Offset5.97 dB
Ref 20.94 dBm

Center 5.18 GHz
#Res BW 160 kHz

Occupied Bandwidth

| SENSE:PULSE] [

[07:43:40 PM May 26, 2025

Center Freq: 5.180000000 GHz
—»— Trig: Free Run
#Atten: 40 dB

Avg|Hold: 10/10

#VBW 3510 kHz

Total Power 13.9 dBm

16.400 MHz

Transmit Freq Error
x dB Bandwidth

35.170 kHz
19.65 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS

Radio Std: None

Frequency

Radio Device: BTS

CenterFreq
5.180000000 GHz

Sweep 1.267 ms

-26BW_NVNT ANT1 802 1la 5180

. Keysight Spectrum Analyzer - Occupied BW

EEN=

RF £ AC

Center Freq 5.180000000 GHz

#IFGain:Low

SENSE:PULSE] [

|07:43:56 PM May 26, 2025

Center Freq: 5.180000000 GHz
—»— 1rig: Free Run Avg|Hold: 10/10
#Atten: 40 dB

Radio Std: None

Frequency

Radio Device: BTS

Ref Offset 5.97 dB
Ref 20.94 dBm

Center 5.18 GHz

Occupied Bandwidth

#VBW 620 kHz

Total Power 14.1 dBm

16.496 MHz

Transmit Freq Error
x dB Bandwidth

8.485 kHz
19.74 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS

Center Freq
5.180000000 GHz

Shenzhen PSI Testing Co., Ltd.

Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com

Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an District, Shenzhen, Guangdong, China
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Page 16 of 216

Report No.: psi2502045-C01-R12

99%_OCB_NVNT_ANT1 802 _1la 5200

e Keysight Spectrum Analyzer - Occupied BW

SN

Center Freq 5.20000000 GHz

#IFGain:Low

Ref Offset6.12 dB
Ref 21.24 dBm

Center 5.2 GHz
#Res BW 160 kHz

Occupied Bandwidth

| SENSE:PULSE] [

[07:44:47 PMMay 26, 2025

Center Freq: 5.200000000 GHz
—»— Trig: Free Run
#Atten: 40 dB

Avg|Hold: 10/10

#VBW 3510 kHz

Total Power 13.9 dBm

16.426 MHz

Transmit Freq Error
x dB Bandwidth

44.016 kHz
20.38 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS

Radio Std: None

Frequency

Radio Device: BTS

CenterFreq
5.200000000 GHz

Sweep 1.267 ms

-26BW_NVNT ANT1 802 1la 5200

. Keysight Spectrum Analyzer - Occupied BW

EEN=

RF £ AC

Center Freq 5.200000000 GHz

#IFGain:Low

SENSE:PULSE] [

|07:44:54 PM May 26, 2025

Center Freq: 5.200000000 GHz
—»— 1rig: Free Run Avg|Hold: 10/10
#Atten: 40 dB

Radio Std: None

Frequency

Radio Device: BTS

Ref Offset 612 dB
Ref 21.24 dBm

Center 5.2 GHz

Occupied Bandwidth

#VBW 620 kHz

Total Power 14.1 dBm

16.487 MHz

Transmit Freq Error
x dB Bandwidth

67.896 kHz
20.00 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS

Center Freq
5.200000000 GHz

Shenzhen PSI Testing Co., Ltd.

Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com

Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an District, Shenzhen, Guangdong, China



mailto:service@psi-lab.cn
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Page 17 of 216

Report No.: psi2502045-C01-R12

99%_OCB_NVNT_ANTL 802 _1la 5240

e Keysight Spectrum Analyzer - Occupied BW

SN

Center Freq 5.24000000 GHz

#IFGain:Low

Ref Offset6.13 dB
Ref 15.26 dBm

Center 5.24 GHz
#Res BW 160 kHz

Occupied Bandwidth

| SENSE:PULSE] [

[07:45:46 PM May 26, 2025

Center Freq: 5.240000000 GHz
—»— Trig: Free Run
#Atten: 40 dB

Avg|Hold: 10/10

#VBW 3510 kHz

Total Power 13.8 dBm

16.412 MHz

Transmit Freq Error
x dB Bandwidth

20.527 kHz
19.64 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS

Radio Std: None

Frequency

Radio Device: BTS

CenterFreq
5.240000000 GHz

Sweep 1.267 ms

-26BW_NVNT_ANT1 802_1la 5240

. Keysight Spectrum Analyzer - Occupied BW

EEN=

RF £ AC

Center Freq 5.240000000 GHz

#IFGain:Low

SENSE:PULSE] [

|07:45:53 PM May 26, 2025

Center Freq: 5.240000000 GHz
—»— 1rig: Free Run Avg|Hold: 10/10
#Atten: 40 dB

Radio Std: None

Frequency

Radio Device: BTS

Ref Offset 6.13 dB
Ref 15.26 dBm

Center 5.24 GHz

Occupied Bandwidth

#VBW 560 kHz

Total Power 13.9 dBm

16.514 MHz

Transmit Freq Error
x dB Bandwidth

19.322 kHz
19.98 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS

Center Freq
5.240000000 GHz

Shenzhen PSI Testing Co., Ltd.

Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com

Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an District, Shenzhen, Guangdong, China
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Page 18 of 216 Report No.: psi2502045-C01-R12

99%_OCB_NVNT_ANTL 802_11n(HT20) 5180

e Keysight Spectrum Analyzer - Occupied BW ==
| SENSE:PULSE] [ |07:47:10 PM May 26, 2025
Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None Frequency
—»— Trig: Free Run Avg|Hold: 10/10
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset5.97 dB
Ref 14.94 dBm

CenterFreq
5.180000000 GHz

Center 5.18 GHz
#Res BW 180 kHz #VBW 510 kHz Sweep 1.067 ms

Occupied Bandwidth Total Power 13.0 dBm
17.607 MHz

Transmit Freq Error 24.210 kHz % of OBW Power 99.00 %

x dB Bandwidth 19.80 MHz x dB -26.00 dB

MSG STATUS

-26BW_NVNT ANTL 802 11n(HT20) 5180

. Keysight Spectrum Analyzer - Occupied BW B
RF Q AC SENSE:PULSE [ |07:47:17 PMMay 26, 2025
Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None
—»— 1rig: Free Run Avg|Hold: 10/10
#FGain:Low #Atten: 40 dB Radio Device: BTS

Frequency

Ref Offset 5.7 dB
Ref 14.94 dBm

Center Freq
5.180000000 GHz

Center 5.18 GHz
# #VBW 620 kHz

Occupied Bandwidth Total Power 13.3 dBm
17.609 MHz

Transmit Freq Error 30.714 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.74 MHz x dB -26.00 dB

MSG STATUS

Shenzhen PSI Testing Co., Ltd.  Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com
Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an District, Shenzhen, Guangdong, China
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Page 19 of 216 Report No.: psi2502045-C01-R12

99%_OCB_NVNT_ANTL 802_11n(HT20)_5200

e Keysight Spectrum Analyzer - Occupied BW ==
| SENSE:PULSE] [ |07:48:35 PM May 26, 2025
Center Freq 5.200000000 GHz Center Freq: 5.200000000 GHz Radio Std: None Frequency
—»— Trig: Free Run Avg|Hold: 10/10
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset6.12 dB
Ref 19.24 dBm

CenterFreq
5.200000000 GHz

Center 5.2 GHz
#Res BW 180 kHz #VBW 510 kHz Sweep 1.067 ms

Occupied Bandwidth Total Power 12.5 dBm
17.569 MHz

Transmit Freq Error 51.266 kHz % of OBW Power 99.00 %

x dB Bandwidth 19.93 MHz x dB -26.00 dB

MSG STATUS

-26BW_NVNT ANTL 802 _11n(HT20) 5200

. Keysight Spectrum Analyzer - Occupied BW B
RF Q AC SENSE:PULSE] [ |07:48:42 PM May 26, 2025
Center Freq 5.200000000 GHz Center Freq: 5.200000000 GHz Radio Std: None Frequency
—»— 1rig: Free Run Avg|Hold: 10/10
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 612 dB
Ref 19.24 dBm

Center Freq
5.200000000 GHz

Center 5.2 GHz
# #VBW 620 kHz

Occupied Bandwidth Total Power 12.5 dBm
17.623 MHz

Transmit Freq Error 66.329 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.47 MHz x dB -26.00 dB

MSG STATUS

Shenzhen PSI Testing Co., Ltd.  Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com
Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an District, Shenzhen, Guangdong, China
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Page 20 of 216 Report No.: psi2502045-C01-R12

99%_OCB_NVNT_ANTL 802_11n(HT20)_5240

e Keysight Spectrum Analyzer - Occupied BW ==
| SENSE:PULSE] [ |07:49:57 PM May 26, 2025
Center Freq 5.240000000 GHz Center Freq: 5.240000000 GHz Radio Std: None Frequency
—»— Trig: Free Run Avg|Hold: 10/10
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset6.13 dB
Ref 19.26 dBm

CenterFreq
5.240000000 GHz

Center 5.24 GHz
#Res BW 180 kHz #VBW 510 kHz Sweep 1.067 ms

Occupied Bandwidth Total Power 13.2 dBm
17.596 MHz

Transmit Freq Error 27.425 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.06 MHz x dB -26.00 dB

MSG STATUS

-26BW_NVNT_ANT1 802 _11n(HT20) 5240

. Keysight Spectrum Analyzer - Occupied BW B
RF Q AC SENSE:PULSE] [ |07:50:04 PM May 26, 2025
Center Freq 5.240000000 GHz Center Freq: 5.240000000 GHz Radio Std: None Frequency
—»— 1rig: Free Run Avg|Hold: 10/10
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 6.13 dB
Ref 19.26 dBm

Center Freq
5.240000000 GHz

Center 5.24 GHz
# #VBW 620 kHz

Occupied Bandwidth Total Power 13.2 dBm
17.646 MHz

Transmit Freq Error 22.471 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.74 MHz x dB -26.00 dB

MSG STATUS

Shenzhen PSI Testing Co., Ltd.  Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com
Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an District, Shenzhen, Guangdong, China
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Page 21 of 216 Report No.: psi2502045-C01-R12

99%_OCB_NVNT_ANTL 802_1lac(VHT20) 5180

e Keysight Spectrum Analyzer - Occupied BW ==
| SENSE:PULSE] [ |07:51:24 PM May 26, 2025
Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None Frequency
—»— Trig: Free Run Avg|Hold: 10/10
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset5.97 dB
Ref 14.94 dBm

CenterFreq
5.180000000 GHz

Center 5.18 GHz
#Res BW 180 kHz #VBW 510 kHz Sweep 1.067 ms

Occupied Bandwidth Total Power 13.3 dBm
17.545 MHz

Transmit Freq Error 27.257 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.01 MHz x dB -26.00 dB

MSG STATUS

-26BW_NVNT ANT1 802 1lac(VHT20) 5180

. Keysight Spectrum Analyzer - Occupied BW B
RF Q AC SENSE:PULSE [ |07:51:31 PMMay 26, 2025
Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None
—»— 1rig: Free Run Avg|Hold: 10/10
#FGain:Low #Atten: 40 dB Radio Device: BTS

Frequency

Ref Offset 5.7 dB
Ref 14.94 dBm

Center Freq
5.180000000 GHz

Center 5.18 GHz
# #VBW 620 kHz

Occupied Bandwidth Total Power 13.5 dBm
17.579 MHz

Transmit Freq Error 28.612 kHz % of OBW Power 99.00 %

x dB Bandwidth 19.94 MHz x dB -26.00 dB

MSG STATUS

Shenzhen PSI Testing Co., Ltd.  Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com
Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an District, Shenzhen, Guangdong, China
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Page 22 of 216 Report No.: psi2502045-C01-R12

99%_OCB_NVNT_ANTL_802_1lac(VHT20) 5200

e Keysight Spectrum Analyzer - Occupied BW ==
| SENSE:PULSE] [ |07:52:28 PM May 26, 2025
Center Freq 5.200000000 GHz Center Freq: 5.200000000 GHz Radio Std: None Frequency
—»— Trig: Free Run Avg|Hold: 10/10
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset6.12 dB
Ref 19.24 dBm

CenterFreq
5.200000000 GHz

Center 5.2 GHz
#Res BW 180 kHz #VBW 510 kHz Sweep 1.067 ms

Occupied Bandwidth Total Power 13.0 dBm
17.601 MHz

Transmit Freq Error 54.632 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.71 MHz x dB -26.00 dB

MSG STATUS

-26BW_NVNT ANT1 802 1lac(VHT20) 5200

. Keysight Spectrum Analyzer - Occupied BW B
RF Q AC SENSE:PULSE] [ |07:52:36 PM May 26, 2025
Center Freq 5.200000000 GHz Center Freq: 5.200000000 GHz Radio Std: None Frequency
—»— 1rig: Free Run Avg|Hold: 10/10
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 612 dB
Ref 19.24 dBm

Center Freq
5.200000000 GHz

Center 5.2 GHz
# #VBW 620 kHz

Occupied Bandwidth Total Power 13.2 dBm
17.621 MHz

Transmit Freq Error 77.162 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.04 MHz x dB -26.00 dB

MSG STATUS

Shenzhen PSI Testing Co., Ltd.  Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com
Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an District, Shenzhen, Guangdong, China
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Page 23 of 216 Report No.: psi2502045-C01-R12

99%_OCB_NVNT_ANTL_802_1lac(VHT20) 5240

e Keysight Spectrum Analyzer - Occupied BW ==
| SENSE:PULSE] [ |07:53:13 PM May 26, 2025
Center Freq 5.240000000 GHz Center Freq: 5.240000000 GHz Radio Std: None Frequency
—»— Trig: Free Run Avg|Hold: 10/10
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset6.13 dB
Ref 19.26 dBm

CenterFreq
5.240000000 GHz

Center 5.24 GHz
#Res BW 180 kHz #VBW 510 kHz Sweep 1.067 ms

Occupied Bandwidth Total Power 13.2 dBm
17.552 MHz

Transmit Freq Error 36.416 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.19 MHz x dB -26.00 dB

MSG STATUS

-26BW_NVNT_ANT1 802 1lac(VHT20) 5240

. Keysight Spectrum Analyzer - Occupied BW B
RF Q AC SENSE:PULSE] [ |07:52:20 PM May 26, 2025
Center Freq 5.240000000 GHz Center Freq: 5.240000000 GHz Radio Std: None Frequency
—»— 1rig: Free Run Avg|Hold: 10/10
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 6.13 dB
Ref 19.26 dBm

Center Freq
5.240000000 GHz

Center 5.24 GHz
# #VBW 620 kHz

Occupied Bandwidth Total Power 13.4 dBm
17.598 MHz

Transmit Freq Error 54.836 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.60 MHz x dB -26.00 dB

MSG STATUS

Shenzhen PSI Testing Co., Ltd.  Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com
Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an District, Shenzhen, Guangdong, China
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Page 24 of 216

Report No.: psi2502045-C01-R12

99%_OCB_NVNT_ANTL 802_11n(HT40)_5190

e Keysight Spectrum Analyzer - Occupied BW

SN

Center Freq 5.19000000 GHz

#IFGain:Low

Ref Offset5.93 dB
Ref 8.86 dBm

Center 5.19 GHz
#Res BW 360 kHz

Occupied Bandwidth

| SENSE:PULSE] [

[08:12:49 PM May 26, 2025

Center Freq: 5.190000000 GHz
—»— Trig: Free Run
#Atten: 40 dB

#VBW 1.1 MHz

Total Power

36.057 MHz

Transmit Freq Error
x dB Bandwidth

64.007 kHz
40.59 MHz

% of OBW Power
x dB

Radio Std: None Frequency

Avg|Hold: 10/10

Radio Device: BTS

CenterFreq
5.190000000 GHz

10.1 dBm

99.00 %
-26.00 dB

STATUS

-26BW_NVNT ANTL 802 11n(HT40) 5190

. Keysight Spectrum Analyzer - Occupied BW

EEN=

RF £ AC

Center Freq 5.190000000 GHz

#IFGain:Low

—»— 1rig: Free Run

SENSE:PULSE] [

|08:12:56 PM May 26, 2025

Center Freq: 5.190000000 GHz

#Atten: 40 dB

Radio Std: None Frequency

Avg|Hold: 10/10

Radio Device: BTS

Ref Offset .93 dB
Ref 8.86 dBm

Center 5.19 GHz
#Res BW 390 kHz

Occupied Bandwidth

#VBW 1.2 MHz

Total Power

36.072 MHz

Transmit Freq Error
x dB Bandwidth

101.83 kHz
40.60 MHz

% of OBW Power
x dB

Center Freq
5.190000000 GHz

10.4 dBm

99.00 %
-26.00 dB

STATUS

Shenzhen PSI Testing Co., Ltd.

Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com

Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an District, Shenzhen, Guangdong, China
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Page 25 of 216

Report No.: psi2502045-C01-R12

99%_OCB_NVNT_ANTL 802_11n(HT40)_5230

e Keysight Spectrum Analyzer - Occupied BW

SN

Center Freq 5.23000000 GHz

#IFGain:Low

Ref Offset6.16 dB
Ref 13.30 dBm

Center 5.23 GHz
#Res BW 360 kHz

Occupied Bandwidth

| SENSE:PULSE] [

[07:55:37 PM May 26, 2025

Center Freq: 5.230000000 GHz
—»— Trig: Free Run
#Atten: 40 dB

#VBW 1.1 MHz

Total Power

36.052 MHz

Transmit Freq Error
x dB Bandwidth

87.256 kHz
40.74 MHz

% of OBW Power
x dB

Radio Std: None Frequency

Avg|Hold: 10/10

Radio Device: BTS

CenterFreq
5.230000000 GHz

13.4 dBm

99.00 %
-26.00 dB

STATUS

-26BW_NVNT ANTL 802 11n(HT40) 5230

. Keysight Spectrum Analyzer - Occupied BW

EEN=

RF £ AC

Center Freq 5.230000000 GHz

#IFGain:Low

—»— 1rig: Free Run

SENSE:PULSE] [

|07:55:44 PM May 26, 2025

Center Freq: 5.230000000 GHz

#Atten: 40 dB

Radio Std: None Frequency

Avg|Hold: 10/10

Radio Device: BTS

Ref Offset 6.15 dB
Ref 13.30 dBm

Center 5.23 GHz
#Res BW 390 kHz

Occupied Bandwidth

#VBW 1.2 MHz

Total Power

36.133 MHz

Transmit Freq Error
x dB Bandwidth

64.358 kHz
47.83 MHz

% of OBW Power
x dB

Center Freq
5.230000000 GHz

13.4 dBm

99.00 %
-26.00 dB

STATUS

Shenzhen PSI Testing Co., Ltd.

Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com

Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an District, Shenzhen, Guangdong, China



mailto:service@psi-lab.cn
http://www.psi-lab.com/

Page 26 of 216 Report No.: psi2502045-C01-R12

99%_OCB_NVNT_ANTL 802_1lac(VHT40) 5190

e Keysight Spectrum Analyzer - Occupied BW ==
| SENSE:PULSE] [ |07:57:04 PM May 26, 2025
Center Freq 5.190000000 GHz Center Freq: 5.190000000 GHz Radio Std: None Frequency
—»— Trig: Free Run Avg|Hold: 10/10
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset5.93 dB
Ref 12.86 dBm

CenterFreq
5.190000000 GHz

Center 5.19 GHz
#Res BW 360 kHz #VBW 1.1 MHz

Occupied Bandwidth Total Power 12.9 dBm
36.074 MHz

Transmit Freq Error 87.871 kHz % of OBW Power 99.00 %

x dB Bandwidth 40.19 MHz x dB -26.00 dB

MSG STATUS

-26BW_NVNT ANT1 802 1lac(VHTA40) 5190

. Keysight Spectrum Analyzer - Occupied BW B
RF Q AC SENSE:PULSE [ |07:57:11 PMMay 26, 2025
Center Freq 5.190000000 GHz Center Freq: 5.190000000 GHz Radio Std: None
—»— 1rig: Free Run Avg|Hold: 10/10
#FGain:Low #Atten: 40 dB Radio Device: BTS

Frequency

Ref Offset .93 dB
Ref 12.86 dBm

Center Freq
5.190000000 GHz

Center 5.19 GHz
#Res BW 390 kHz #VBW 1.2 MHz

Occupied Bandwidth Total Power 13.0 dBm
36.118 MHz

Transmit Freq Error 92.815 kHz % of OBW Power 99.00 %

x dB Bandwidth 40.42 MHz x dB -26.00 dB

MSG STATUS

Shenzhen PSI Testing Co., Ltd.  Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com
Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an District, Shenzhen, Guangdong, China
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Page 27 of 216 Report No.: psi2502045-C01-R12

99%_OCB_NVNT_ANTL 802_1lac(VHT40) 5230

e Keysight Spectrum Analyzer - Occupied BW ==
| SENSE:PULSE] [ |07:58:29 PM May 26, 2025
Center Freq 5.230000000 GHz Center Freq: 5.230000000 GHz Radio Std: None Frequency
—»— Trig: Free Run Avg|Hold: 10/10
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset6.16 dB
Ref 17.30 dBm

CenterFreq
5.230000000 GHz

Center 5.23 GHz
#Res BW 360 kHz #VBW 1.1 MHz

Occupied Bandwidth Total Power 13.4 dBm
36.020 MHz

Transmit Freq Error 76.798 kHz % of OBW Power 99.00 %

x dB Bandwidth 39.98 MHz x dB -26.00 dB

MSG STATUS

-26BW_NVNT ANT1 802 1lac(VHTA40) 5230

. Keysight Spectrum Analyzer - Occupied BW B
RF Q AC SENSE:PULSE] [ |07:58:37 PM May 26, 2025
Center Freq 5.230000000 GHz Center Freq: 5.230000000 GHz Radio Std: None Frequency
—»— 1rig: Free Run Avg|Hold: 10/10
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 6.15 dB
Ref 17.30 dBm

Center Freq
5.230000000 GHz

Center 5.23 GHz
#Res BW 390 kHz #VBW 1.2 MHz

Occupied Bandwidth Total Power 13.5 dBm
36.004 MHz

Transmit Freq Error 90.041 kHz % of OBW Power 99.00 %

x dB Bandwidth 40.32 MHz x dB -26.00 dB

MSG STATUS

Shenzhen PSI Testing Co., Ltd.  Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com
Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an District, Shenzhen, Guangdong, China
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Report No.: psi2502045-C01-R12

99%_OCB_NVNT_ANTL 802_1lac(VHT80) 5210

e Keysight Spectrum Analyzer - Occupied BW

SN

Center Freq 5.21000000 GHz

#IFGain:Low

Ref Offset 6.24 dB
Ref 11.48 dBm

Center 5.21 GHz
#Res BW 750 kHz

Occupied Bandwidth

| SENSE:PULSE] [

[08:11:24 PM May 26, 2025

Center Freq: 5.210000000 GHz
—»— Trig: Free Run
#Atten: 40 dB

#VBW 2.2 MHz

Total Power

75.451 MHz

Transmit Freq Error
x dB Bandwidth

164.11 kHz
80.80 MHz

% of OBW Power
x dB

Radio Std: None Frequency

Avg|Hold: 10/10

Radio Device: BTS

CenterFreq
5.210000000 GHz

10.9 dBm

99.00 %
-26.00 dB

STATUS

-26BW_NVNT ANT1 802 1lac(VHT80) 5210

. Keysight Spectrum Analyzer - Occupied BW

EEN=

RF £ AC

Center Freq 5.210000000 GHz

#IFGain:Low

—»— 1rig: Free Run

SENSE:PULSE] [

|08:11:31 PMMay 26, 2025

Center Freq: 5.210000000 GHz

#Atten: 40 dB

Radio Std: None Frequency

Avg|Hold: 10/10

Radio Device: BTS

Ref Offset 6.24 dB
Ref 11.48 dBm

Center 5.21 GHz

Occupied Bandwidth

#VBW 2.4 MHz

Total Power

75.395 MHz

Transmit Freq Error
x dB Bandwidth

156.01 kHz
81.27 MHz

% of OBW Power
x dB

Center Freq
5.210000000 GHz

CF Step
16.161000 MHz

11.3 dBm

99.00 %
-26.00 dB

STATUS

Shenzhen PSI Testing Co., Ltd.

Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com

Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an District, Shenzhen, Guangdong, China
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Band 2 (5260-5320 MHz):

- . - Occupied
Condition Antenna Modulation Frequency(MHz) 26dB_Emission_Bandwidth(MHz) Bandwidi)h(MHz)
NVNT ANT1 802.11a 5260.00 20.01 16.41
NVNT ANT1 802.11a 5300.00 21.61 16.44
NVNT ANT1 802.11a 5320.00 21.11 16.43
NVNT ANT1 802.11n(HT20) 5260.00 22.49 17.60
NVNT ANT1 802.11n(HT20) 5300.00 22.27 17.58
NVNT ANT1 802.11n(HT20) 5320.00 22.79 17.62
NVNT ANT1 802.11ac(VHT20) 5260.00 20.13 17.56
NVNT ANT1 802.11ac(VHT20) 5300.00 21.02 17.56
NVNT ANT1 802.11ac(VHT20) 5320.00 20.78 17.57
NVNT ANT1 802.11n(HT40) 5270.00 40.19 36.07
NVNT ANT1 802.11n(HT40) 5310.00 40.43 36.04
NVNT ANT1 802.11ac(VHT40) 5270.00 41.45 36.03
NVNT ANT1 802.11ac(VHT40) 5310.00 47.49 36.07
NVNT ANT1 802.11ac(VHT80) 5290.00 80.69 75.30

99% OCB_NVNT_ANTL 802 1la 5260

. Keysight Spectrum Analyzer - Occupied BW (o]
D AC | SENSE:PULSE] [ | 09:06:57 PM May 26,2025
Center Freq 5.260000000 GHz Center Freq: 5.260000000 GHz Radio Std: None Frequency
—»— Trig: Free Run Avg|Hold: 10/10
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offget 5.9 dB
Ref 14.80 dBm

Center Freq
5.260000000 GHz

Center 5.26 GHz
#Res BW 160 kHz #VBW 510 kHz Sweep 1.267 ms|

Occupied Bandwidth Total Power 13.0 dBm
16.411 MHz

Transmit Freq Error 55.200 kHz % of OBW Power 99.00 %

x dB Bandwidth 19.62 MHz x dB -26.00 dB

MSG STATUS

-26BW_NVNT ANT1 802 1la 5260

' Keysight Spectrum Analyzer - Occupied BW =R
SENSE:PULSE] | | 09:07:02 PM May 26, 2025
Center Freq 5.260000000 GHz Center Freq: 5.260000000 GHz Radio Std: None Frequency
—»— Trig: FreeRun Avg|Hold: 10/10
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset5.9 dB
Ref 14.80 dBm

CenterFreq
5.260000000 GHz

Center 5.26 GHz Span 39.24 MHz
#Res BW 200 kHz #/BW 560 kHz Sweep 1ms

Occupied Bandwidth Total Power 13.0 dBm
16.517 MHz

Transmit Freq Error 88.366 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.01 MHz xdB -26.00 dB

MSG STATUS

Shenzhen PSI Testing Co., Ltd.  Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com
Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an District, Shenzhen, Guangdong, China
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Report No.: psi2502045-C01-R12

99%_OCB_NVNT_ANT1 802 _1la 5300

e Keysight Spectrum Analyzer - Occupied BW

SN

Center Freq 5.30000000 GHz

#IFGain:Low

Ref Offset5.98 dB
Ref 14.96 dBm

Center 5.3 GHz
#Res BW 160 kHz

Occupied Bandwidth

| SENSE:PULSE] [

[09:07:47 PMMay 26, 2025

Center Freq: 5.300000000 GHz
—»— Trig: Free Run
#Atten: 40 dB

Avg|Hold: 10/10

#VBW 3510 kHz

Total Power 13.4 dBm

16.443 MHz

Transmit Freq Error
x dB Bandwidth

25.855 kHz
21.89 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS

Radio Std: None

Frequency

Radio Device: BTS

CenterFreq
5.300000000 GHz

Sweep 1.267 ms

-26BW_NVNT ANT1 802 1la 5300

. Keysight Spectrum Analyzer - Occupied BW

EEN=

RF £ AC

Center Freq 5.300000000 GHz

#IFGain:Low

SENSE:PULSE] [

|09:07:54 PM May 26, 2025

Center Freq: 5.300000000 GHz
—»— 1rig: Free Run Avg|Hold: 10/10
#Atten: 40 dB

Radio Std: None

Frequency

Radio Device: BTS

Ref Offset 5.98 dB
Ref 14.96 dBm

Center 5.3 GHz
#Res BW 220 kHz

Occupied Bandwidth

#VBW 680 kHz

Total Power 13.7 dBm

16.563 MHz

Transmit Freq Error
x dB Bandwidth

58.077 kHz
21.61 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS

Center Freq
5.300000000 GHz

Shenzhen PSI Testing Co., Ltd.

Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com

Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an District, Shenzhen, Guangdong, China
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Report No.: psi2502045-C01-R12

99%_OCB_NVNT_ANTL 802 _1la 5320

e Keysight Spectrum Analyzer - Occupied BW

SN

Center Freq 5.32000000 GHz

#IFGain:Low

Ref Offset6.01 dB
Ref 15.02 dBm

Center 5.32 GHz
#Res BW 160 kHz

Occupied Bandwidth

| SENSE:PULSE] [

[09:08:55 PM May 26, 2025

Center Freq: 5.320000000 GHz
—»— Trig: Free Run
#Atten: 40 dB

Avg|Hold:>10110

#VBW 3510 kHz

Total Power 13.5 dBm

16.432 MHz

Transmit Freq Error
x dB Bandwidth

33.919 kHz
19.58 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS

Radio Std: None

Frequency

Radio Device: BTS

CenterFreq
5.320000000 GHz

Sweep 1.267 ms

-26BW_NVNT ANT1 802 1la 5320

. Keysight Spectrum Analyzer - Occupied BW

EEN=

RF £ AC

Center Freq 5.320000000 GHz

#IFGain:Low

SENSE:PULSE] [

|09:08:02 PM May 26, 2025

Center Freq: 5.320000000 GHz
—»— 1rig: Free Run Avg|Hold:>10110
#Atten: 40 dB

Radio Std: None

Frequency

Radio Device: BTS

Ref Offset 6.01 dB
Ref 15.02 dBm

Center 5.32 GHz

Occupied Bandwidth

#VBW 560 kHz

Total Power 13.5 dBm

16.471 MHz

Transmit Freq Error
x dB Bandwidth

67.668 kHz
21.11 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS

Center Freq
5.320000000 GHz

Shenzhen PSI Testing Co., Ltd.

Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com

Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an District, Shenzhen, Guangdong, China
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99%_OCB_NVNT_ANTL 802_11n(HT20)_5260

e Keysight Spectrum Analyzer - Occupied BW ==
| SENSE:PULSE] [ |09:10:01 PM May 26, 2025
Center Freq 5.260000000 GHz Center Freq: 5.260000000 GHz Radio Std: None Frequency
—»— Trig: Free Run Avg|Hold: 10/10
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset5.9 dB
Ref 18.80 dBm

CenterFreq
5.260000000 GHz

Center 5.26 GHz
#Res BW 180 kHz #VBW 510 kHz Sweep 1.067 ms

Occupied Bandwidth Total Power 12.6 dBm
17.603 MHz

Transmit Freq Error 53.018 kHz % of OBW Power 99.00 %

x dB Bandwidth 23.08 MHz x dB -26.00 dB

MSG STATUS

-26BW_NVNT ANTL 802 _11n(HT20) 5260

. Keysight Spectrum Analyzer - Occupied BW B
Q AC SENSE:PULSE] [ |09:10:08 PMMay 26, 2025
Center Freq 5.260000000 GHz Center Freq: 5.260000000 GHz Radio Std: None Frequency
—»— 1rig: Free Run Avg|Hold: 10/10
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset5.9 dB
Ref 18.80 dBm

Center Freq
5.260000000 GHz

Center 5.26 GHz
#Res BW 240 kHz #VBW 680 kHz

Occupied Bandwidth Total Power 12.5 dBm
17.669 MHz

Transmit Freq Error 55.884 kHz % of OBW Power 99.00 %

x dB Bandwidth 22.49 MHz x dB -26.00 dB

MSG STATUS

Shenzhen PSI Testing Co., Ltd.  Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com
Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an District, Shenzhen, Guangdong, China
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Report No.: psi2502045-C01-R12

99% OCB_NVNT_ANTL 802 11n(HT20) 5300

. Keysight Spectrum Analyzer - Occupied BW

EEN=

Center Freq 5.300000000 GHz

#IFGain:Low

SENSE:PULSE] [

[08:10:40 PM May 26,2025

Center Freq: 5.300000000 GHz
Avg|Hold: 10/10

—— 1Trig: Free Run
#Atten: 40 dB

Radio Std: None Frequency

Radio Device: BTS

Ref Offset5.98 dB
Ref 14.96 dBm

Center 5.3 GHz
#Res BW 180 kHz

Occupied Bandwidth

#VBW 510 kHz

Total Power

17.581 MHz

Transmit Freq Error
x dB Bandwidth

46.317 kHz
21.53 MHz

% of OBW Power
xdB

Center Freq
5.300000000 GHz

Span 33.17 MHz
Sweep 1.067 ms|

13.3 dBm

99.00 %
-26.00 dB

STATUS

-26BW_NVNT_ANTL 802_11n(HT20) 5300

. Keysight Spectrum Analyzer - Occupied BW

=R

] RL RF

Center Freq 5.300000000 GHz

#IFGain:Low

Ref Offset 5.98 dB
Ref 14.96 dBm

Center 5.3 GHz
#Res BW 220 kHz

Occupied Bandwidth

17.672 MHz
47.938 kHz
22.27 MHz

Transmit Freq Error
x dB Bandwidth

SENSE:PULSE |

[09:10:47 PM May 26, 2025

Center Freq: 5.300000000 GHz
w» Trig: FreeRun
#Atten: 40 dB

#VBW 620 kHz

Total Power

% of OBW Power
xdB

Radio Std: None Frequency

Avg|Hold: 10/10

Radio Device: BTS

Span 43.06 MHz CFStep

13.3 dBm

99.00 %
-26.00 dB

IMSG

STATUS

Shenzhen PSI Testing Co., Ltd.

Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com

Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an District, Shenzhen, Guangdong, China
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99%_OCB_NVNT_ANTL 802_11n(HT20) 5320

e Keysight Spectrum Analyzer - Occupied BW ==
| SENSE:PULSE] [ |09:11:23 PM May 26, 2025
Center Freq 5.320000000 GHz Center Freq: 5.320000000 GHz Radio Std: None Frequency
—»— Trig: Free Run Avg|Hold: 10/10
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset6.01 dB
Ref 15.02 dBm

CenterFreq
5.320000000 GHz

Center 5.32 GHz
#Res BW 180 kHz #VBW 510 kHz Sweep 1.067 ms

Occupied Bandwidth Total Power 12.9 dBm
17.621 MHz

Transmit Freq Error 51.852 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.50 MHz x dB -26.00 dB

MSG STATUS

-26BW_NVNT ANTL 802 11n(HT20) 5320

. Keysight Spectrum Analyzer - Occupied BW B
RF Q AC SENSE:PULSE] [ |08:11:30 PMMay 26, 2025
Center Freq 5.320000000 GHz Center Freq: 5.320000000 GHz Radio Std: None Frequency
—»— 1rig: Free Run Avg|Hold: 10/10
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 6.01 dB
Ref 15.02 dBm

Center Freq
5.320000000 GHz

Center 5.32 GHz
# #VBW 620 kHz

Occupied Bandwidth Total Power 13.0 dBm
17.637 MHz

Transmit Freq Error 52.145 kHz % of OBW Power 99.00 %

x dB Bandwidth 22.79 MHz x dB -26.00 dB

MSG STATUS

Shenzhen PSI Testing Co., Ltd.  Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com
Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an District, Shenzhen, Guangdong, China
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99%_OCB_NVNT_ANTL 802_1lac(VHT20) 5260

e Keysight Spectrum Analyzer - Occupied BW ==
| SENSE:PULSE] [ | 09:12:38 PM May 26, 2025
Center Freq 5.260000000 GHz Center Freq: 5.260000000 GHz Radio Std: None Frequency
—»— Trig: Free Run Avg|Hold: 10/10
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset5.9 dB
Ref 18.80 dBm

CenterFreq
5.260000000 GHz

Center 5.26 GHz
#Res BW 180 kHz #VBW 510 kHz Sweep 1.067 ms

Occupied Bandwidth Total Power 13.0 dBm
17.561 MHz

Transmit Freq Error 41.368 kHz % of OBW Power 99.00 %

x dB Bandwidth 19.92 MHz x dB -26.00 dB

MSG STATUS

-26BW_NVNT ANT1 802 1lac(VHT20) 5260

. Keysight Spectrum Analyzer - Occupied BW B
RF Q AC SENSE:PULSE] [ |09:12:45 PMMay 26, 2025
Center Freq 5.260000000 GHz Center Freq: 5.260000000 GHz Radio Std: None Frequency
—»— 1rig: Free Run Avg|Hold: 10/10
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset5.9 dB
Ref 18.80 dBm

Center Freq
5.260000000 GHz

Center 5.26 GHz
# #VBW 620 kHz

Occupied Bandwidth Total Power 13.1 dBm
17.598 MHz

Transmit Freq Error 55.858 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.13 MHz x dB -26.00 dB

MSG STATUS

Shenzhen PSI Testing Co., Ltd.  Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com
Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an District, Shenzhen, Guangdong, China



mailto:service@psi-lab.cn
http://www.psi-lab.com/

Page 36 of 216 Report No.: psi2502045-C01-R12

99%_OCB_NVNT_ANTL_802_1lac(VHT20) 5300

e Keysight Spectrum Analyzer - Occupied BW ==
| SENSE:PULSE] [ | 09:13:46 PM May 26, 2025
Center Freq 5.300000000 GHz Center Freq: 5.300000000 GHz Radio Std: None Frequency
—»— Trig: Free Run Avg|Hold: 10/10
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset5.98 dB
Ref 14.96 dBm

CenterFreq
5.300000000 GHz

Center 5.3 GHz
#Res BW 180 kHz #VBW 510 kHz Sweep 1.067 ms

Occupied Bandwidth Total Power 13.0 dBm
17.557 MHz

Transmit Freq Error 48.940 kHz % of OBW Power 99.00 %

x dB Bandwidth 19.95 MHz x dB -26.00 dB

MSG STATUS

-26BW_NVNT_ANT1 802 1lac(VHT20) 5300

. Keysight Spectrum Analyzer - Occupied BW B
RF Q AC SENSE:PULSE] [ |09:13:52 PM May 26, 2025
Center Freq 5.300000000 GHz Center Freq: 5.300000000 GHz Radio Std: None Frequency
—»— 1rig: Free Run Avg|Hold: 10/10
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 5.98 dB
Ref 14.96 dBm

Center Freq
5.300000000 GHz

Center 5.3 GHz
# #VBW 620 kHz

Occupied Bandwidth Total Power 12.8 dBm
17.616 MHz

Transmit Freq Error 50.682 kHz % of OBW Power 99.00 %

x dB Bandwidth 21.02 MHz x dB -26.00 dB

MSG STATUS

Shenzhen PSI Testing Co., Ltd.  Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com
Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an District, Shenzhen, Guangdong, China
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99%_OCB_NVNT_ANTL 802_1lac(VHT20) 5320

e Keysight Spectrum Analyzer - Occupied BW ==
| SENSE:PULSE] [ | 09:14:59 PM May 26, 2025
Center Freq 5.320000000 GHz Center Freq: 5.320000000 GHz Radio Std: None Frequency
—»— Trig: Free Run Avg|Hold: 10/10
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset6.01 dB
Ref 15.02 dBm

CenterFreq
5.320000000 GHz

Center 5.32 GHz
#Res BW 180 kHz #VBW 510 kHz Sweep 1.067 ms

Occupied Bandwidth Total Power 13.2 dBm
17.570 MHz

Transmit Freq Error 64.460 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.12 MHz x dB -26.00 dB

MSG STATUS

-26BW_NVNT ANT1 802 1lac(VHT20) 5320

. Keysight Spectrum Analyzer - Occupied BW B
RF Q AC SENSE:PULSE] [ |09:15:06 PM May 26, 2025
Center Freq 5.320000000 GHz Center Freq: 5.320000000 GHz Radio Std: None Frequency
—»— 1rig: Free Run Avg|Hold: 10/10
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 6.01 dB
Ref 15.02 dBm

Center Freq
5.320000000 GHz

Center 5.32 GHz
# #VBW 620 kHz

Occupied Bandwidth Total Power 13.4 dBm
17.631 MHz

Transmit Freq Error 57.933 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.78 MHz x dB -26.00 dB

MSG STATUS

Shenzhen PSI Testing Co., Ltd.  Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com
Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an District, Shenzhen, Guangdong, China
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Report No.: psi2502045-C01-R12

99%_OCB_NVNT_ANTL 802_11n(HT40) 5270

e Keysight Spectrum Analyzer - Occupied BW

SN

Center Freq 5.27000000 GHz

#IFGain:Low

Ref Offset6.03 dB
Ref 11.06 dBm

Center 5.27 GHz
#Res BW 360 kHz

Occupied Bandwidth

| SENSE:PULSE] [

[09:32:14 PM May 26, 2025

Center Freq: 5.270000000 GHz
—»— Trig: Free Run
#Atten: 40 dB

#VBW 1.1 MHz

Total Power

36.069 MHz

Transmit Freq Error
x dB Bandwidth

90.042 kHz
40.39 MHz

% of OBW Power
x dB

Radio Std: None Frequency

Avg|Hold: 10/10

Radio Device: BTS

CenterFreq
5.270000000 GHz

11.0 dBm

99.00 %
-26.00 dB

STATUS

-26BW_NVNT_ANT1 802 _11n(HT40) 5270

. Keysight Spectrum Analyzer - Occupied BW

EEN=

RF £ AC

Center Freq 5.270000000 GHz

#IFGain:Low

—»— 1rig: Free Run

SENSE:PULSE] [

|09:32:22 PM May 26, 2025

Center Freq: 5.270000000 GHz

#Atten: 40 dB

Radio Std: None Frequency

Avg|Hold: 10/10

Radio Device: BTS

Ref Offset 6.03 dB
Ref 11.06 dBm

Center 5.27 GHz
#Res BW 390 kHz

Occupied Bandwidth

#VBW 1.2 MHz

Total Power

36.158 MHz

Transmit Freq Error
x dB Bandwidth

137.24 kHz
40.19 MHz

% of OBW Power
x dB

Center Freq
5.270000000 GHz

10.9 dBm

99.00 %
-26.00 dB

STATUS

Shenzhen PSI Testing Co., Ltd.

Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com

Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an District, Shenzhen, Guangdong, China
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99%_OCB_NVNT_ANTL 802_11n(HT40) 5310

e Keysight Spectrum Analyzer - Occupied BW

SN

Center Freq 5.31000000 GHz

#IFGain:Low

Ref Offset5.9 dB
Ref 8.80 dBm

Center 5.31 GHz
#Res BW 360 kHz

Occupied Bandwidth

| SENSE:PULSE] [

[09:33:00 PM May 26, 2025

Center Freq: 5.310000000 GHz
—»— Trig: Free Run
#Atten: 40 dB

#VBW 1.1 MHz

Total Power

36.037 MHz

Transmit Freq Error
x dB Bandwidth

129.98 kHz
40.18 MHz

% of OBW Power
x dB

Radio Std: None Frequency

Avg|Hold: 10/10

Radio Device: BTS

CenterFreq
5.310000000 GHz

10.4 dBm

99.00 %
-26.00 dB

STATUS

-26BW_NVNT ANTL 802 11n(HT40) 5310

EEN=

Q AC
Center Freq 5.310000000 GHz

#IFGain:Low

—»— 1rig: Free Run

SENSE:PULSE] [

|09:33:06 PM May 26, 2025

Center Freq: 5.310000000 GHz

#Atten: 40 dB

Radio Std: None Frequency

Avg|Hold: 10/10

Radio Device: BTS

Ref Offset 5.9 dB
Ref 8.80 dBm

Center 5.31 GHz
#Res BW 390 kHz

Occupied Bandwidth

#VBW 1.2 MHz

Total Power

36.078 MHz

Transmit Freq Error
x dB Bandwidth

134.46 kHz
40.43 MHz

% of OBW Power
x dB

Center Freq
5.310000000 GHz

10.4 dBm

99.00 %
-26.00 dB

STATUS

Shenzhen PSI Testing Co., Ltd.

Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com

Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an District, Shenzhen, Guangdong, China
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99%_OCB_NVNT_ANTL 802_1lac(VHT40) 5270

e Keysight Spectrum Analyzer - Occupied BW ==
| SENSE:PULSE] [ | 09:18:41 PM May 26, 2025
Center Freq 5.270000000 GHz Center Freq: 5.270000000 GHz Radio Std: None Frequency
—»— Trig: Free Run Avg|Hold: 10/10
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset6.03 dB
Ref 17.06 dBm

CenterFreq
5.270000000 GHz

Center 5.27 GHz
#Res BW 360 kHz #VBW 1.1 MHz

Occupied Bandwidth Total Power 13.3 dBm
36.028 MHz

Transmit Freq Error 125.30 kHz % of OBW Power 99.00 %

x dB Bandwidth 40.05 MHz x dB -26.00 dB

MSG STATUS

-26BW_NVNT_ANT1 802 1lac(VHT40) 5270

. Keysight Spectrum Analyzer - Occupied BW B
RF Q AC SENSE:PULSE] [ |09:18:47 PMMay 26, 2025
Center Freq 5.270000000 GHz Center Freq: 5.270000000 GHz Radio Std: None Frequency
—»— 1rig: Free Run Avg|Hold: 10/10
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 6.03 dB
Ref 17.06 dBm

Center Freq
5.270000000 GHz

Center 5.27 GHz
#Res BW 390 kHz #VBW 1.2 MHz

Occupied Bandwidth Total Power 13.2 dBm
36.086 MHz

Transmit Freq Error 121.61 kHz % of OBW Power 99.00 %

x dB Bandwidth 41.45 MHz x dB -26.00 dB

MSG STATUS

Shenzhen PSI Testing Co., Ltd.  Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com
Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an District, Shenzhen, Guangdong, China
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99%_OCB_NVNT_ANTL 802_1lac(VHT40) 5310

e Keysight Spectrum Analyzer - Occupied BW ==
| SENSE:PULSE] [ |09:19:32 PM May 26, 2025
Center Freq 5.310000000 GHz Center Freq: 5.310000000 GHz Radio Std: None Frequency
—»— Trig: Free Run Avg|Hold: 10/10
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset5.9 dB
Ref 16.80 dBm

CenterFreq
5.310000000 GHz

Center 5.31 GHz
#Res BW 360 kHz #VBW 1.1 MHz

Occupied Bandwidth Total Power 13.1 dBm
36.067 MHz

Transmit Freq Error 133.95 kHz % of OBW Power 99.00 %

x dB Bandwidth 40.13 MHz x dB -26.00 dB

MSG STATUS

-26BW_NVNT ANT1 802 1lac(VHTA40) 5310

. Keysight Spectrum Analyzer - Occupied BW B
RF Q AC SENSE:PULSE [ |09:19:30 PM May 26, 2025
Center Freq 5.310000000 GHz Center Freq: 5.310000000 GHz Radio Std: None
—»— 1rig: Free Run Avg|Hold: 10/10
#FGain:Low #Atten: 40 dB Radio Device: BTS

Frequency

Ref Offset5.9 dB
Ref 16.80 dBm

Center Freq
5.310000000 GHz

Center 5.31 GHz
#Res BW 390 kHz #VBW 1.2 MHz

Occupied Bandwidth Total Power 13.3 dBm
36.096 MHz

Transmit Freq Error 102.36 kHz % of OBW Power 99.00 %

x dB Bandwidth 47.49 MHz x dB -26.00 dB

MSG STATUS

Shenzhen PSI Testing Co., Ltd.  Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com
Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an District, Shenzhen, Guangdong, China



mailto:service@psi-lab.cn
http://www.psi-lab.com/

Page 42 of 216

Report No.: psi2502045-C01-R12

99%_OCB_NVNT_ANTL 802_1lac(VHT80) 5290

e Keysight Spectrum Analyzer - Occupied BW

SN

Center Freq 5.29000000 GHz

#IFGain:Low

Ref Offset 6.08 dB
Ref 7.16 dBm

Center 5.29 GHz
#Res BW 750 kHz

Occupied Bandwidth

| SENSE:PULSE] [

[09:34:05 PM May 26, 2025

Center Freq: 5.290000000 GHz
—»— Trig: Free Run
#Atten: 40 dB

#VBW 2.2 MHz

Total Power

75.305 MHz

Transmit Freq Error
x dB Bandwidth

323.19 kHz
80.51 MHz

% of OBW Power
x dB

Radio Std: None Frequency

Avg|Hold:>10110

Radio Device: BTS

CenterFreq
5.290000000 GHz

11.8 dBm

99.00 %
-26.00 dB

STATUS

-26BW_NVNT ANT1 802 1lac(VHT80) 5290

. Keysight Spectrum Analyzer - Occupied BW

EEN=

RF £ AC

Center Freq 5.290000000 GHz

#IFGain:Low

—»— 1rig: Free Run

SENSE:PULSE] [

|09:34:11 PMMay 26, 2025

Center Freq: 5.290000000 GHz

#Atten: 40 dB

Radio Std: None Frequency

Avg|Hold: 10/10

Radio Device: BTS

Ref Offset 6.08 dB
Ref 7.16 dBm

Center 5.29 GHz

Occupied Bandwidth

#VBW 2.4 MHz

Total Power

75.323 MHz

Transmit Freq Error
x dB Bandwidth

331.47 kHz
80.69 MHz

% of OBW Power
x dB

Center Freq
5.290000000 GHz

CF Step
16.101000 MHz

12.0 dBm

99.00 %
-26.00 dB

STATUS

Shenzhen PSI Testing Co., Ltd.

Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com

Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an District, Shenzhen, Guangdong, China
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Band 3 (5500-5570 MHz):

. . - Occupied
Condition Antenna Modulation Frequency(MHz) 26dB_Emission_Bandwidth(MHz) Bandwidth(MH2)
NVNT ANT1 802.11a 5500 23.07 16.48
NVNT ANT1 802.11a 5600 24.11 16.47
NVNT ANT1 802.11a 5700.00 20.60 16.42
NVNT ANT1 802.11n(HT20) 5500 24.09 17.64
NVNT ANT1 802.11n(HT20) 5600 22.71 17.61
NVNT ANT1 802.11n(HT20) 5700.00 22.35 17.62
NVNT ANT1 802.11ac(VHT20) 5500 25.10 17.62
NVNT ANT1 802.11ac(VHT20) 5600 21.59 17.61
NVNT ANT1 802.11ac(VHT20) 5700.00 23.89 17.60
NVNT ANT1 802.11n(HT40) 5510 40.77 36.04
NVNT ANT1 802.11n(HT40) 5590 41.06 36.14
NVNT ANT1 802.11n(HT40) 5670 63.60 36.10
NVNT ANT1 802.11ac(VHT40) 5510 45.82 36.10
NVNT ANT1 802.11ac(VHT40) 5590 52.40 36.17
NVNT ANT1 802.11ac(VHT40) 5670 46.64 35.98
NVNT ANT1 802.11ac(VHT80) 5530 95.46 75.25
NVNT ANT1 802.11ac(VHT80) 5610 81.70 75.47

Shenzhen PSI Testing Co., Ltd.  Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com
Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an District, Shenzhen, Guangdong, China
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Report No.: psi2502045-C01-R12

99%_OCB_NVNT_ANTL 802 _1la 5500

e Keysight Spectrum Analyzer - Occupied BW

SN

Center Freq 5.50000000 GHz

#IFGal

Ref Offset 6.26 dB
Ref 17.52 dBm

Center 5.5 GHz
#Res BW 160 kHz

Occupied Bandwidth

[ SENSE:PULSE[ [

[10:35:05 PM May 26, 2025

Center Freq: 5.500000000 GHz
—»— Trig: Free Run
#Atten: 40 dB

in:Low

#VBW 3510 kHz

Total Power

16.485 MHz

Transmit Freq Error -1

x dB Bandwidth

20.56 MHz

8.617 kHz % of OBW Power

x dB

Radio Std: None Frequency

Avg|Hold: 10/10

Radio Device: BTS

CenterFreq
5500000000 GHz

15.9 dBm

99.00 %
-26.00 dB

STATUS

-26BW_NVNT ANT1 802 1la 5500

. Keysight Spectrum Analyzer - Occupied BW

EEN=

RF £ AC

Center Freq 5.500000000 GHz

#IFGai

SENSE:PULSE] [

| 10:35:12 PM May 26, 2025

Center Freq: 5.500000000 GHz
—»— 1rig: Free Run

in:Low #Atten: 40 dB

Radio Std: None Frequency

Avg|Hold: 10/10

Radio Device: BTS

Ref Offset 6.26 dB
Ref 17.52 dBm

Center 5.5 GHz

Occupied Bandwidth

#VBW 620 kHz

Total Power

16.603 MHz

-1

Transmit Freq Error
x dB Bandwidth

23.07 MHz

4.902 kHz % of OBW Power

x dB

Center Freq
5.500000000 GHz

Span 41.13 MHz|

#Sweep 20 ms| Aty

16.1 dBm

99.00 %
-26.00 dB

STATUS

Shenzhen PSI Testing Co., Ltd.

Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com

Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an District, Shenzhen, Guangdong, China
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99%_OCB_NVNT_ANT1 802 _1la 5600

e Keysight Spectrum Analyzer - Occupied BW

SN

Center Freq 5.60000000 GHz

#IFGain:Low

Ref Offset5.92 dB
Ref 22.84 dBm

Center 5.6 GHz
#Res BW 160 kHz

Occupied Bandwidth

| SENSE:PULSE] [

[10:36:53 PM May 26, 2025

Frequency

Center Freq: 5.600000000 GHz
—»— Trig: Free Run
#Atten: 40 dB

Radio Std: None
Avg|Hold: 10/10
Radio Device: BTS

CenterFreq
5600000000 GHz

#VBW 3510 kHz

Total Power 15.9 dBm

16.473 MHz

Transmit Freq Error
x dB Bandwidth

19.986 kHz
21.05 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS

-26BW_NVNT ANT1 802 1la 5600

. Keysight Spectrum Analyzer - Occupied BW

EEN=

RF £ AC

Center Freq 5.600000000 GHz

#IFGain:Low

—»— 1rig: Free Run

SENSE:PULSE] [
Center Freq: 5.600000000 GHz
Avg|Hold: 10/10

|10:37:00 PM May 26, 2025
Radio Std: None

Frequency

#Atten: 40 dB Radio Device: BTS

Ref Offset .92 dB
Ref 22.84 dBm

Center 5.6 GHz
#Res BW 220 kHz

Occupied Bandwidth

Center Freq
5.600000000 GHz

Span 42.1 MHz

#Sweep 20 ms| Gty

#VBW 620 kHz

Total Power 16.2 dBm

16.673 MHz

Transmit Freq Error
x dB Bandwidth

18.944 kHz
24.11 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS

Shenzhen PSI Testing Co., Ltd.

Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com

Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an District, Shenzhen, Guangdong, China
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99%_OCB_NVNT_ANTL 802 _1la 5700

e Keysight Spectrum Analyzer - Occupied BW

SN

Center Freq 5.70000000 GHz

#IFGain:Low

Ref Offset 6.04 dB
Ref 25.08 dBm

Center 5.7 GHz
#Res BW 160 kHz

Occupied Bandwidth

| SENSE:PULSE] [

[10:37:51 PM May 26, 2025

Frequency

Center Freq: 5.700000000 GHz
—»— Trig: Free Run
#Atten: 40 dB

Radio Std: None
Avg|Hold: 10/10
Radio Device: BTS

CenterFreq
5.700000000 GHz

#VBW 3510 kHz

Total Power 17.7 dBm

16.421 MHz

Transmit Freq Error
x dB Bandwidth

11.639 kHz
20.24 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS

-26BW_NVNT ANT1 802 1la 5700

. Keysight Spectrum Analyzer - Occupied BW

EEN=

RF £ AC

Center Freq 5.700000000 GHz

#IFGain:Low

—»— 1rig: Free Run

SENSE:PULSE] [
Center Freq: 5.700000000 GHz
Avg|Hold: 10/10

| 10:37:58 PM May 26, 2025
Radio Std: None

Frequency

#Atten: 40 dB Radio Device: BTS

Ref Offset 6.04 dB
Ref 25.08 dBm

Center 5.7 GHz

Occupied Bandwidth

Center Freq
5.700000000 GHz

Span 40.48 MHz

#Sweep 20 ms| Gty

#VBW 620 kHz

Total Power 17.9 dBm

16.569 MHz

Transmit Freq Error
x dB Bandwidth

10.565 kHz
20.60 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS

Shenzhen PSI Testing Co., Ltd.

Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com

Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an District, Shenzhen, Guangdong, China
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Report No.: psi2502045-C01-R12

99%_OCB_NVNT_ANTL 802_11n(HT20)_5500

e Keysight Spectrum Analyzer - Occupied BW

SN

Center Freq 5.50000000 GHz

#IFGain:Low

Ref Offset 6.26 dB
Ref 17.52 dBm

Center 5.5 GHz
#Res BW 180 kHz

Occupied Bandwidth

[ SENSE:PULSE[ [

[10:38:57 PM May 26, 2025

Center Freq: 5.500000000 GHz
—»— Trig: Free Run
#Atten: 40 dB

#VBW 3510 kHz

Total Power

17.639 MHz

Transmit Freq Error
x dB Bandwidth

-10.791 kHz
22.17 MHz

% of OBW Power
x dB

Radio Std: None Frequency

Avg|Hold: 10/10

Radio Device: BTS

CenterFreq
5500000000 GHz

14.9 dBm

99.00 %
-26.00 dB

STATUS

-26BW_NVNT ANTL 802 _11n(HT20) 5500

. Keysight Spectrum Analyzer - Occupied BW

EEN=

RF £ AC

Center Freq 5.500000000 GHz

#IFGain:Low

—»— 1rig: Free Run

SENSE:PULSE] [

| 10:39:04 PM May 26, 2025

Center Freq: 5.500000000 GHz

#Atten: 40 dB

Radio Std: None Frequency

Avg|Hold: 10/10

Radio Device: BTS

Ref Offset 6.26 dB
Ref 17.52 dBm

Center 5.5 GHz
#Res BW 220 kHz

Occupied Bandwidth

#VBW 680 kHz

Total Power

17.758 MHz

Transmit Freq Error
x dB Bandwidth

-34.496 kHz
24.09 MHz

% of OBW Power
x dB

Center Freq
5.500000000 GHz

Span 44.34 MHz|

#Sweep 20 ms| Aty

15.1 dBm

99.00 %
-26.00 dB

STATUS

Shenzhen PSI Testing Co., Ltd.

Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com

Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an District, Shenzhen, Guangdong, China
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Report No.: psi2502045-C01-R12

99%_OCB_NVNT_ANTL 802_11n(HT20)_5600

e Keysight Spectrum Analyzer - Occupied BW

SN

Center Freq 5.60000000 GHz

#IFGain:Low

Ref Offset5.92 dB
Ref 20.84 dBm

Center 5.6 GHz
#Res BW 180 kHz

Occupied Bandwidth

| SENSE:PULSE] [

[10:40:04 PM May 26, 2025

Center Freq: 5.600000000 GHz
—»— Trig: Free Run
#Atten: 40 dB

#VBW 3510 kHz

Total Power

17.608 MHz

Transmit Freq Error
x dB Bandwidth

694 Hz
21.25 MHz

% of OBW Power
x dB

Radio Std: None Frequency

Avg|Hold: 10/10

Radio Device: BTS

CenterFreq
5600000000 GHz

14.8 dBm

99.00 %
-26.00 dB

STATUS

-26BW_NVNT ANTL 802 _11n(HT20) 5600

. Keysight Spectrum Analyzer - Occupied BW

EEN=

RF £ AC

Center Freq 5.600000000 GHz

#IFGain:Low

—»— 1rig: Free Run

SENSE:PULSE] [

| 10:40:11 PMMay 26, 2025

Center Freq: 5.600000000 GHz

#Atten: 40 dB

Radio Std: None Frequency

Avg|Hold: 10/10

Radio Device: BTS

Ref Offset .92 dB
Ref 20.84 dBm

Center 5.6 GHz
#Res BW 220 kHz

Occupied Bandwidth

#VBW 620 kHz

Total Power

17.722 MHz

Transmit Freq Error
x dB Bandwidth

9.742 kHz
22.71 MHz

% of OBW Power
x dB

Center Freq
5.600000000 GHz

Span 42.5 MHz

#Sweep 20 ms| Gty

15.0 dBm

99.00 %
-26.00 dB

STATUS

Shenzhen PSI Testing Co., Ltd.

Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com

Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an District, Shenzhen, Guangdong, China



mailto:service@psi-lab.cn
http://www.psi-lab.com/

Page 49 of 216

Report No.: psi2502045-C01-R12

99%_OCB_NVNT_ANTL 802_11n(HT20)_5700

e Keysight Spectrum Analyzer - Occupied BW

SN

Center Freq 5.70000000 GHz

#IFGain:Low

Ref Offset 6.04 dB
Ref 19.08 dBm

Center 5.7 GHz
#Res BW 180 kHz

Occupied Bandwidth

| SENSE:PULSE] [

[10:41:52 PM May 26, 2025

Center Freq: 5.700000000 GHz
—»— Trig: Free Run
#Atten: 40 dB

#VBW 3510 kHz

Total Power

17.618 MHz

Transmit Freq Error
x dB Bandwidth

5.444 kHz
20.82 MHz

% of OBW Power
x dB

Radio Std: None Frequency

Avg|Hold: 10/10

Radio Device: BTS

CenterFreq
5.700000000 GHz

17.3 dBm

99.00 %
-26.00 dB

STATUS

-26BW_NVNT ANTL 802 _11n(HT20) 5700

. Keysight Spectrum Analyzer - Occupied BW

EEN=

RF £ AC

Center Freq 5.700000000 GHz

#IFGain:Low

—»— 1rig: Free Run

SENSE:PULSE] [

| 10:41:59 PM May 26, 2025

Center Freq: 5.700000000 GHz

#Atten: 40 dB

Radio Std: None Frequency

Avg|Hold: 10/10

Radio Device: BTS

Ref Offset 6.04 dB
Ref 19.08 dBm

Center 5.7 GHz

Occupied Bandwidth

#VBW 620 kHz

Total Power

17.671 MHz

Transmit Freq Error
x dB Bandwidth

8.060 kHz
22.35 MHz

% of OBW Power
x dB

Center Freq
5.700000000 GHz

Span 41.65 MHz

#Sweep 20 ms| Gty

17.5 dBm

99.00 %
-26.00 dB

STATUS

Shenzhen PSI Testing Co., Ltd.

Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com

Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an District, Shenzhen, Guangdong, China
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Report No.: psi2502045-C01-R12

99%_OCB_NVNT_ANTL_802_1lac(VHT20) 5500

e Keysight Spectrum Analyzer - Occupied BW

SN

Center Freq 5.50000000 GHz

#IFGain:Low

Ref Offset 6.26 dB
Ref 21.52 dBm

Center 5.5 GHz
#Res BW 180 kHz

Occupied Bandwidth

[ SENSE:PULSE[ [

[10:43:03 PM May 26, 2025

Center Freq: 5.500000000 GHz
—»— Trig: Free Run
#Atten: 40 dB

#VBW 3510 kHz

Total Power

17.618 MHz

Transmit Freq Error
x dB Bandwidth

910 Hz
21.06 MHz

% of OBW Power
x dB

Radio Std: None Frequency

Avg|Hold: 10/10

Radio Device: BTS

CenterFreq
5500000000 GHz

14.9 dBm

99.00 %
-26.00 dB

STATUS

-26BW_NVNT_ANT1 802 1lac(VHT20) 5500

. Keysight Spectrum Analyzer - Occupied BW

EEN=

RF £ AC

Center Freq 5.500000000 GHz

#IFGain:Low

—»— 1rig: Free Run

SENSE:PULSE] [

| 10:43:098 PM May 26, 2025

Center Freq: 5.500000000 GHz

#Atten: 40 dB

Radio Std: None Frequency

Avg|Hold: 10/10

Radio Device: BTS

Ref Offset 6.26 dB
Ref 21.52 dBm

Center 5.5 GHz
#Res BW 220 kHz

Occupied Bandwidth

#VBW 620 kHz

Total Power

17.681 MHz

Transmit Freq Error
x dB Bandwidth

-13.207 kHz
25.10 MHz

% of OBW Power
x dB

Center Freq
5.500000000 GHz

Span 42.13 MHz|

#Sweep 20 ms| Aty

15.0 dBm

99.00 %
-26.00 dB

STATUS

Shenzhen PSI Testing Co., Ltd.

Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com

Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an District, Shenzhen, Guangdong, China
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Report No.: psi2502045-C01-R12

99%_OCB_NVNT_ANTL_802_1lac(VHT20) 5600

e Keysight Spectrum Analyzer - Occupied BW

SN

Center Freq 5.60000000 GHz

#IFGain:Low

Ref Offset5.92 dB
Ref 16.84 dBm

Center 5.6 GHz
#Res BW 180 kHz

Occupied Bandwidth

| SENSE:PULSE] [

[10:44:12 PM May 26, 2025

Center Freq: 5.600000000 GHz
—»— Trig: Free Run
#Atten: 40 dB

#VBW 3510 kHz

Total Power

17.608 MHz

Transmit Freq Error
x dB Bandwidth

23.428 kHz
20.52 MHz

% of OBW Power
x dB

Radio Std: None Frequency

Avg|Hold: 10/10

Radio Device: BTS

CenterFreq
5600000000 GHz

15.3 dBm

99.00 %
-26.00 dB

STATUS

-26BW_NVNT ANT1 802 1lac(VHT20) 5600

. Keysight Spectrum Analyzer - Occupied BW

EEN=

RF £ AC

Center Freq 5.600000000 GHz

#IFGain:Low

—»— 1rig: Free Run

SENSE:PULSE] [

| 10:44:19 PM May 26, 2025

Center Freq: 5.600000000 GHz

#Atten: 40 dB

Radio Std: None Frequency

Avg|Hold: 10/10

Radio Device: BTS

Ref Offset .92 dB
Ref 16.84 dBm

Center 5.6 GHz

Occupied Bandwidth

#VBW 620 kHz

Total Power

17.635 MHz

Transmit Freq Error
x dB Bandwidth

14.046 kHz
21.59 MHz

% of OBW Power
x dB

Center Freq
5.600000000 GHz

Span 41.04 MHz|

#Sweep 20 ms| Aty

15.4 dBm

99.00 %
-26.00 dB

STATUS

Shenzhen PSI Testing Co., Ltd.

Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com

Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an District, Shenzhen, Guangdong, China
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Report No.: psi2502045-C01-R12

99%_OCB_NVNT_ANTL_802_1lac(VHT20) 5700

e Keysight Spectrum Analyzer - Occupied BW

SN

Center Freq 5.70000000 GHz

#IFGain:Low

Ref Offset 6.04 dB
Ref 19.08 dBm

Center 5.7 GHz
#Res BW 180 kHz

Occupied Bandwidth

| SENSE:PULSE] [

[10:45:20 PM May 26, 2025

Center Freq: 5.700000000 GHz
—»— Trig: Free Run
#Atten: 40 dB

#VBW 3510 kHz

Total Power

17.599 MHz

Transmit Freq Error
x dB Bandwidth

13.014 kHz
21.43 MHz

% of OBW Power
x dB

Radio Std: None Frequency

Avg|Hold: 10/10

Radio Device: BTS

CenterFreq
5.700000000 GHz

17.0 dBm

99.00 %
-26.00 dB

STATUS

-26BW_NVNT ANT1 802 1lac(VHT20) 5700

. Keysight Spectrum Analyzer - Occupied BW

EEN=

RF £ AC

Center Freq 5.700000000 GHz

#IFGain:Low

—»— 1rig: Free Run

SENSE:PULSE] [

| 10:45:36 PM May 26, 2025

Center Freq: 5.700000000 GHz

#Atten: 40 dB

Radio Std: None Frequency

Avg|Hold: 10/10

Radio Device: BTS

Ref Offset 6.04 dB
Ref 19.08 dBm

Center 5.7 GHz
#Res BW 220 kHz

Occupied Bandwidth

#VBW 620 kHz

Total Power

17.685 MHz

Transmit Freq Error
x dB Bandwidth

7.330 kHz
23.89 MHz

% of OBW Power
x dB

Center Freq
5.700000000 GHz

Span 42.86 MHz|

#Sweep 20 ms| Gty

17.1 dBm

99.00 %
-26.00 dB

STATUS

Shenzhen PSI Testing Co., Ltd.

Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com

Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an District, Shenzhen, Guangdong, China
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99%_OCB_NVNT_ANTL 802_11n(HT40) 5510

e Keysight Spectrum Analyzer - Occupied BW

SN

Center Freq 5.51000000 GHz

#IFGain:Low

Ref Offset6.41 dB
Ref 17.82 dBm

Center 5.51 GHz
#Res BW 360 kHz

Occupied Bandwidth

| SENSE:PULSE] [

[11:01:50 PM May 26, 2025

Center Freq: 5.510000000 GHz
—»— Trig: Free Run
#Atten: 40 dB

#VBW 1.1 MHz

Total Power

36.043 MHz

Transmit Freq Error
x dB Bandwidth

-54.251 kHz
40.84 MHz

% of OBW Power
x dB

Radio Std: None Frequency

Avg|Hold: 10/10

Radio Device: BTS

CenterFreq
5510000000 GHz

14.0 dBm

99.00 %
-26.00 dB

STATUS

-26BW_NVNT ANTL 802 11n(HT40) 5510

. Keysight Spectrum Analyzer - Occupied BW

EEN=

RF £ AC

Center Freq 5.510000000 GHz

#IFGain:Low

—»— 1rig: Free Run

SENSE:PULSE] [

| 11:02:05 PM May 26, 2025

Center Freq: 5.510000000 GHz

#Atten: 40 dB

Radio Std: None Frequency

Avg|Hold: 10/10

Radio Device: BTS

Ref Offset 6.41 dB
Ref 17.82 dBm

Center 5.51 GHz
#Res BW 390 kHz

Occupied Bandwidth

#VBW 1.2 MHz

Total Power

36.152 MHz

Transmit Freq Error
x dB Bandwidth

-59.692 kHz
40.77 MHz

% of OBW Power
x dB

Center Freq
5.510000000 GHz

Span 81.69 MHz|

#Sweep 20 ms| Gty

14.2 dBm

99.00 %
-26.00 dB

STATUS

Shenzhen PSI Testing Co., Ltd.

Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com

Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an District, Shenzhen, Guangdong, China
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e Keysight Spectrum Analyzer - Occupied BW

SN

Center Freq 5.59000000 GHz

#IFGain:Low

Ref Offset5.87 dB
Ref 16.74 dBm

Center 5.59 GHz
#Res BW 360 kHz

Occupied Bandwidth

[ SENSE:PULSE[ [

[11:03:12 PM May 26, 2025

Center Freq: 5.590000000 GHz
—»— Trig: Free Run
#Atten: 40 dB

#VBW 1.1 MHz

Total Power

36.140 MHz

Transmit Freq Error
x dB Bandwidth

-31.940 kHz
41.11 MHz

% of OBW Power
x dB

Radio Std: None Frequency

Avg|Hold: 10/10

Radio Device: BTS

CenterFreq
5590000000 GHz

12.8 dBm

99.00 %
-26.00 dB

STATUS

-26BW_NVNT ANT1 802 11n(HT40) 5590

. Keysight Spectrum Analyzer - Occupied BW

EEN=

RF £ AC

Center Freq 5.590000000 GHz

#IFGain:Low

—»— 1rig: Free Run

SENSE:PULSE] [

| 11:03:19 PM May 26, 2025

Center Freq: 5.5890000000 GHz

#Atten: 40 dB

Radio Std: None Frequency

Avg|Hold: 10/10

Radio Device: BTS

Ref Offset 5.87 dB
Ref 16.74 dBm

Center 5.59 GHz

Occupied Bandwidth

#VBW 1.2 MHz

Total Power

36.255 MHz

Transmit Freq Error
x dB Bandwidth

-42.888 kHz
41.06 MHz

% of OBW Power
x dB

Center Freq
5.590000000 GHz

Span 82.21 MHz|

#Sweep 20 ms| Aty

12.8 dBm

99.00 %
-26.00 dB

STATUS

Shenzhen PSI Testing Co., Ltd.

Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com

Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an District, Shenzhen, Guangdong, China
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99%_OCB_NVNT_ANTL 802_11n(HT40) 5670

e Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.67000000 GHz

#IFGain:Low

Ref Offset6.76 dB
Ref 16.52 dBm

Center 5.67 GHz
#Res BW 360 kHz

Occupied Bandwidth

| SENSE:PULSE] [

[10:49:38 PM May 26, 2025

Center Freq: 5.670000000 GHz
—»— Trig: Free Run
#Atten: 40 dB

#VBW 1.1 MHz

Total Power

36.104 MHz

Transmit Freq Error
x dB Bandwidth

69.189 kHz
50.48 MHz

% of OBW Power
x dB

Radio Std: None

Avg|Hold: 10/10

Radio Device: BTS

17.6 dBm

99.00 %
-26.00 dB

STATUS

SN

Frequency

CenterFreq
5670000000 GHz

-26BW_NVNT ANTL 802 11n(HT40) 5670

. Keysight Spectrum Analyzer - Occupied BW

RF £ AC

Center Freq 5.670000000 GHz

#IFGain:Low

—»— 1rig: Free Run

SENSE:PULSE] [

| 10:49:45 PM May 26, 2025

Center Freq: 5.670000000 GHz

#Atten: 40 dB

Radio Std: None

Avg|Hold: 10/10

Radio Device: BTS

Ref Offset 6.76 dB
Ref 16.52 dBm

Center 5.67 GHz

Occupied Bandwidth

#VBW 1.5 MHz

Total Power

36.442 MHz

Transmit Freq Error
x dB Bandwidth 63.

132.98 kHz
0 MHz

% of OBW Power
x dB

Span 101 MHz
#Sweep 20 ms|

17.7 dBm

99.00 %
-26.00 dB

STATUS

EEN=

Frequency

Center Freq
5.670000000 GHz

CF Step
10.096000 MHz

Shenzhen PSI Testing Co., Ltd.

Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com

Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an District, Shenzhen, Guangdong, China
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99%_OCB_NVNT_ANTL 802_1lac(VHT40) 5510

e Keysight Spectrum Analyzer - Occupied BW ==
| SENSE:PULSE] [ |10:50:53 PM May 26, 2025
Center Freq 5.510000000 GHz Center Freq: 5.510000000 GHz Radio Std: None Frequency
—»— Trig: Free Run Avg|Hold: 10/10
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset6.41 dB
Ref 13.82 dBm

CenterFreq
5510000000 GHz

Center 5.51 GHz
#Res BW 360 kHz #VBW 1.1 MHz #Sweep 20 ms|

Occupied Bandwidth Total Power 15.5 dBm
36.102 MHz

Transmit Freq Error -42.356 kHz % of OBW Power 99.00 %

x dB Bandwidth 45.03 MHz x dB -26.00 dB

MSG STATUS

-26BW_NVNT ANT1 802 1lac(VHTA40) 5510

. Keysight Spectrum Analyzer - Occupied BW B
RF Q AC SENSE:PULSE [ | 10:51:00 PM May 26, 2025
Center Freq 5.510000000 GHz Center Freq: 5.510000000 GHz Radio Std: None
—»— 1rig: Free Run Avg|Hold: 10/10
#FGain:Low #Atten: 40 dB Radio Device: BTS

Frequency

Ref Offset 6.41 dB
Ref 13.82 dBm

Center Freq
5.510000000 GHz

Center 5.51 GHz Span 90.06 MHz|

” #VBW 1.3 MHz #Sweep 20 ms Gty

Occupied Bandwidth Total Power 15.6 dBm
36.318 MHz

Transmit Freq Error -39.291 kHz % of OBW Power 99.00 %

x dB Bandwidth 45.82 MHz x dB -26.00 dB

MSG STATUS

Shenzhen PSI Testing Co., Ltd.  Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com
Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an District, Shenzhen, Guangdong, China



mailto:service@psi-lab.cn
http://www.psi-lab.com/

Page 57 of 216

Report No.: psi2502045-C01-R12

99%_OCB_NVNT_ANTL_802_1lac(VHT40) 5590

e Keysight Spectrum Analyzer - Occupied BW

SN

Center Freq 5.59000000 GHz

#IFGain:Low

Ref Offset5.87 dB
Ref 12.74 dBm

Center 5.59 GHz
#Res BW 360 kHz

Occupied Bandwidth

[ SENSE:PULSE[ [

[10:52:23 PM May 26, 2025

Center Freq: 5.590000000 GHz
—»— Trig: Free Run
#Atten: 40 dB

#VBW 1.1 MHz

Total Power

36.173 MHz

Transmit Freq Error
x dB Bandwidth

-29.903 kHz
45.82 MHz

% of OBW Power
x dB

Radio Std: None Frequency

Avg|Hold: 10/10

Radio Device: BTS

CenterFreq
5590000000 GHz

14.7 dBm

99.00 %
-26.00 dB

STATUS

-26BW_NVNT ANT1 802 1lac(VHT40) 5590

. Keysight Spectrum Analyzer - Occupied BW

EEN=

RF £ AC

Center Freq 5.590000000 GHz

#IFGain:Low

—»— 1rig: Free Run

SENSE:PULSE] [

| 10:52:30 PM May 26, 2025

Center Freq: 5.5890000000 GHz

#Atten: 40 dB

Radio Std: None Frequency

Avg|Hold: 10/10

Radio Device: BTS

Ref Offset 5.87 dB
Ref 12.74 dBm

Center 5.59 GHz

Occupied Bandwidth

#VBW 1.3 MHz

Total Power

36.352 MHz

Transmit Freq Error
x dB Bandwidth

-29.701 kHz
52.40 MHz

% of OBW Power
x dB

Center Freq
5.590000000 GHz

Span 91.64 MHz

#Sweep 20 ms| Aty

14.7 dBm

99.00 %
-26.00 dB

STATUS

Shenzhen PSI Testing Co., Ltd.

Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com

Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an District, Shenzhen, Guangdong, China
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99%_OCB_NVNT_ANTL_802_1lac(VHT40) 5670

e Keysight Spectrum Analyzer - Occupied BW

SN

Center Freq 5.67000000 GHz

#IFGain:Low

Ref Offset6.76 dB
Ref 22.52 dBm

Center 5.67 GHz
#Res BW 360 kHz

Occupied Bandwidth

| SENSE:PULSE] [

[10:53:22 PM May 26, 2025

Center Freq: 5.670000000 GHz
—»— Trig: Free Run
#Atten: 40 dB

#VBW 1.1 MHz

Total Power

35.984 MHz

Transmit Freq Error
x dB Bandwidth

76.616 kHz
40.78 MHz

% of OBW Power
x dB

Radio Std: None Frequency

Avg|Hold: 10/10

Radio Device: BTS

CenterFreq
5670000000 GHz

17.9 dBm

99.00 %
-26.00 dB

STATUS

-26BW_NVNT ANT1 802 1lac(VHTA40) 5670

. Keysight Spectrum Analyzer - Occupied BW

EEN=

RF £ AC

Center Freq 5.670000000 GHz

#IFGain:Low

—»— 1rig: Free Run

SENSE:PULSE] [

| 10:53:28 PM May 26, 2025

Center Freq: 5.670000000 GHz

#Atten: 40 dB

Radio Std: None Frequency

Avg|Hold: 10/10

Radio Device: BTS

Ref Offset 6.76 dB
Ref 22.52 dBm

Center 5.67 GHz
#Res BW 390 kHz

Occupied Bandwidth

#VBW 1.2 MHz

Total Power

36.086 MHz

Transmit Freq Error
x dB Bandwidth

83.205 kHz
46.64 MHz

% of OBW Power
x dB

Center Freq
5.670000000 GHz

Span 81.56 MHz|

#Sweep 20 ms| Gty

18.0 dBm

99.00 %
-26.00 dB

STATUS

Shenzhen PSI Testing Co., Ltd.

Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com

Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an District, Shenzhen, Guangdong, China
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e Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.53000000 GHz

#IFGain:Low

Ref Offset5.93 dB
Ref 8.86 dBm

Center 5.53 GHz
#Res BW 750 kHz

Occupied Bandwidth

| SENSE:PULSE] [

[11:04:27 PM May 26, 2025

Center Freq: 5.530000000 GHz
—»— Trig: Free Run
#Atten: 40 dB

#VBW 2.2 MHz

Total Power

75.254 MHz

Transmit Freq Error
x dB Bandwidth

-180.71 kHz
81.24 MHz

% of OBW Power
x dB

Radio Std: None

Avg|Hold: 10/10

Radio Device: BTS

13.8 dBm

99.00 %
-26.00 dB

STATUS

SN

Frequency

CenterFreq
5.530000000 GHz

-26BW_NVNT_ANT1 802 1lac(VHT80) 5530

. Keysight Spectrum Analyzer - Occupied BW

RF £ AC

Center Freq 5.530000000 GHz

#IFGain:Low

—»— 1rig: Free Run

SENSE:PULSE] [

| 11:04:34 PM May 26, 2025

Center Freq: 5.530000000 GHz

#Atten: 40 dB

Radio Std: None

Avg|Hold: 10/10

Radio Device: BTS

Ref Offset .93 dB
Ref 8.86 dBm

Center 5.53 GHz

Occupied Bandwidth

#VBW 2.4 MHz

Total Power

75.361 MHz

Transmit Freq Error
x dB Bandwidth

-169.21 kHz
95.46 MHz

% of OBW Power
x dB

Span 162.5 MHz|
#Sweep 20 ms|

14.1 dBm

99.00 %
-26.00 dB

STATUS

EEN=

Frequency

Center Freq
5.530000000 GHz

CF Step
16.247000 MHz

Shenzhen PSI Testing Co., Ltd.

Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com

Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an District, Shenzhen, Guangdong, China
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99%_OCB_NVNT_ANTL 802_1lac(VHT80) 5610

e Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.61000000 GHz

#IFGain:Low

Ref Offset 6.28 dB
Ref 13.56 dBm

Center 5.61 GHz
#Res BW 750 kHz

Occupied Bandwidth

| SENSE:PULSE] [

[11:05:32 PM May 26, 2025

Center Freq: 5.610000000 GHz
—»— Trig: Free Run
#Atten: 40 dB

#VBW 2.2 MHz

Total Power

75.473 MHz

Transmit Freq Error
x dB Bandwidth

-84.330 kHz
81.24 MHz

% of OBW Power
x dB

Radio Std: None

Avg|Hold: 10/10

Radio Device: BTS

13.7 dBm

99.00 %
-26.00 dB

STATUS

SN

Frequency

CenterFreq
5610000000 GHz

-26BW_NVNT ANT1 802 1lac(VHT80) 5610

. Keysight Spectrum Analyzer - Occupied BW

RF £ AC

Center Freq 5.610000000 GHz

#IFGain:Low

—»— 1rig: Free Run

SENSE:PULSE] [

| 11:05:39 PM May 26, 2025

Center Freq: 5.610000000 GHz

#Atten: 40 dB

Radio Std: None

Avg|Hold: 10/10

Radio Device: BTS

Ref Offset 6.28 dB
Ref 13.56 dBm

Center 5.61 GHz

Occupied Bandwidth

#VBW 2.4 MHz

Total Power

75.567 MHz

Transmit Freq Error
x dB Bandwidth

-65.146 kHz
81.70 MHz

% of OBW Power
x dB

Span 162.5 MHz|
#Sweep 20 ms|

13.8 dBm

99.00 %
-26.00 dB

STATUS

EEN=

Frequency

Center Freq
5.610000000 GHz

CF Step
16.249000 MHz

Shenzhen PSI Testing Co., Ltd.

Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com

Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an District, Shenzhen, Guangdong, China
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Band 4 (5725-5850 MHz):

Condition Antenna Mode Frequency(MHz) 6dB_Emission_éandwidth(MHz) Limit(MHz) Result
NVNT ANT1 802.11a 5745.00 14.872 0.500 Pass
NVNT ANT1 802.11a 5785.00 15.110 0.500 Pass
NVNT ANT1 802.11a 5825.00 15.097 0.500 Pass
NVNT ANT1 802.11n(HT20) 5745.00 16.058 0.500 Pass
NVNT ANT1 802.11n(HT20) 5785.00 15.107 0.500 Pass
NVNT ANT1 802.11n(HT20) 5825.00 15.094 0.500 Pass
NVNT ANT1 802.11ac(VHT20) 5745.00 15.108 0.500 Pass
NVNT ANT1 802.11ac(VHT20) 5785.00 15.293 0.500 Pass
NVNT ANT1 802.11ac(VHT20) 5825.00 15.118 0.500 Pass
NVNT ANT1 802.11n(HT40) 5755.00 35.138 0.500 Pass
NVNT ANT1 802.11n(HT40) 5795.00 35.162 0.500 Pass
NVNT ANT1 802.11ac(VHT40) 5755.00 35.125 0.500 Pass
NVNT ANT1 802.11ac(VHT40) 5795.00 35.153 0.500 Pass
NVNT ANT1 802.11ac(VHT80) 5775.00 75.252 0.500 Pass

-6dB_Emission_Bandwidth NVNT ANTL 802 1la 5745 20M

. Keysight Spectrum Analyzer - Occupied BW =T
il RL RF SENSE:PULSE]| \ |11:13:27 PMMay 26, 2025
Center Freq 5.745000000 GHz Center Freq: 5.745000000 GHz Radio Std: None (UGG
—»— Trig: FreeRun Avg|Hold: 10/10
#IFGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 6.59 dB
Ref 18.18 dBm

CenterFreq
5.745000000 GHz

Center 5.745 GHz
#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 18.8 dBm
16.368 MHz

Transmit Freq Error 14.021 kHz % of OBW Power 99.00 %

x dB Bandwidth 14.87 MHz x dB -6.00 dB

MSG STATUS

Shenzhen PSI Testing Co., Ltd.  Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com
Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an District, Shenzhen, Guangdong, China
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-6dB_Emission_Bandwidth_NVNT_ANTL_802_11a_5785_20M

e Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.78500000 GHz

#IFGain:Low

Ref Offset 6.46 dB
Ref 23.92 dBm

Center 5.785 GHz
#Res BW 100 kHz

Occupied Bandwidth

| SENSE:PULSE] [

[11:16:23 PM May 26, 2025

Center Freq: 5.785000000 GHz
—»— Trig: Free Run Avg|Hold: 10/10
#Atten: 40 dB

#VBW 300 kHz

Total Power

16.370 MHz

Transmit Freq Error
x dB Bandwidth

26.143 kHz
15.11 MHz

% of OBW Power
x dB

Radio Std: None

Radio Device: BTS

Span 30 MHz
Sweep 2.933 ms

18.5 dBm

99.00 %
-6.00 dB

STATUS

SN

Frequency

CenterFreq
5.785000000 GHz

-6dB_Emission_Bandwidth NVNT_ANT1 802 1la 5825 20M

e Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.82500000 GHz

#IFGain:Low

Ref Offset 6.14 dB
Ref 23.28 dBm

Center 5.825 GHz
#Res BW 100 kHz

Occupied Bandwidth
16.384 MHz

Transmit Freq Error 1

x dB Bandwidth

15.10 MHz

SENSE:PULSE [

[11:19:10 PM May 26, 2025

Center Freq: 5.825000000 GHz
w» Trig: FreeRun
#Atten: 40 dB

#VBW 300 kHz

Total Power

3.631 kHz % of OBW Power

xdB

Radio Std: None

Avg|Hold: 10/10

Radio Device: BTS

Span 30 MHz
Sweep 2.933 ms|

18.7 dBm

99.00 %
-6.00 dB

IMSG

STATUS

[0 & ]

Frequency

Center Freq
5.825000000 GHz

Shenzhen PSI Testing Co., Ltd.

Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com

Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an District, Shenzhen, Guangdong, China
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-6dB_Emission_Bandwidth_NVNT_ANTL 802_11n(HT20)_5745_20M

e Keysight Spectrum Analyzer - Occupied BW

SN

Center Freq 5.74500000 GHz

#IFGain:Low

Ref Offset 6.59 dB
Ref 18.18 dBm

Center 5.745 GHz
#Res BW 100 kHz

Occupied Bandwidth

| SENSE:PULSE] [

[11:22:30 PM May 26, 2025

Center Freq: 5.745000000 GHz
—»— Trig: Free Run Avg|Hold: 10/10
#Atten: 40 dB

#VBW 300 kHz

Total Power

17.566 MHz

Transmit Freq Error
x dB Bandwidth

11.578 kHz
16.06 MHz

% of OBW Power
x dB

Radio Std: None Frequency

Radio Device: BTS

CenterFreq
5.745000000 GHz

Span 30 MHz
Sweep 2.933 ms

18.1 dBm

99.00 %
-6.00 dB

STATUS

-6dB_Emission_Bandwidth_ NVNT_ANT1 802_11n(HT20) 5785 20M

e Keysight Spectrum Analyzer - Occupied BW

[0 & ]

Center Freq 5.78500000 GHz

#IFGain:Low

Ref Offset 6.46 dB
Ref 21.92 dBm

Center 5.785 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.550 MHz
30.278 kHz
15.11 MHz

Transmit Freq Error
x dB Bandwidth

SENSE:PULSE [

[11:25:30 PM May 26, 2025

Center Freq: 5.785000000 GHz
w» Trig: FreeRun
#Atten: 40 dB

#VBW 300 kHz

Total Power

% of OBW Power
xdB

Radio Std: None Frequency

Avg|Hold: 10/10

Radio Device: BTS

Center Freq
5.785000000 GHz

Span 30 MHz
Sweep 2.933 ms|

17.3 dBm

99.00 %
-6.00 dB

IMSG

STATUS

Shenzhen PSI Testing Co., Ltd.

Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com

Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an District, Shenzhen, Guangdong, China



mailto:service@psi-lab.cn
http://www.psi-lab.com/

Page 64 of 216

Report No.: psi2502045-C01-R12

-6dB_Emission_Bandwidth_NVNT_ANTL 802_11n(HT20)_5825_20M

e Keysight Spectrum Analyzer - Occupied BW

SN

Center Freq 5.82500000 GHz

#IFGain:Low

Ref Offset6.14 dB
Ref 23.28 dBm

Center 5.825 GHz
#Res BW 100 kHz

Occupied Bandwidth

| SENSE:PULSE] [

[09:59:10 AM May 27, 2025

Center Freq: 5.825000000 GHz
—— 1rig: Free Run Avg|Hold:>10110
#Atten: 40 dB

#VBW 300 kHz

Total Power

17.578 MHz

Transmit Freq Error
x dB Bandwidth

11.261 kHz
15.09 MHz

% of OBW Power
x dB

Radio Std: None Frequency

Radio Device: BTS

CenterFreq
5.825000000 GHz

Span 30 MHz
Sweep 2.933 ms

18.6 dBm

99.00 %
-6.00 dB

STATUS

-6dB_Emission_Bandwidth_ NVNT_ANT1 802_1lac(VHT20) 5745 20M

e Keysight Spectrum Analyzer - Occupied BW

[0 & ]

Center Freq 5.74500000 GHz

#IFGain:Low

Ref Offset 6.69 dB
Ref 24.18 dBm

Center 5.745 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.561 MHz

Transmit Freq Error 1

x dB Bandwidth

15.11 MHz

SENSE:PULSE [

[10:02:35 AM May 27, 2025

Center Freq: 5.745000000 GHz
w» Trig: FreeRun Avg|Hold: 10/10
#Atten: 40 dB

#VBW 300 kHz

Total Power

9.822 kHz % of OBW Power

xdB

Radio Std: None Frequency

Radio Device: BTS

Center Freq
5.745000000 GHz

Span 30 MHz
Sweep 2.933 ms|

19.0 dBm

99.00 %
-6.00 dB

IMSG

STATUS

Shenzhen PSI Testing Co., Ltd.

Tel: 0755-23011775 | E-mail: serv

ice@psi-lab.cn | http://www.psi-lab.com

Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an District, Shenzhen, Guangdong, China
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e Keysight Spectrum Analyzer - Occupied BW

SN

Center Freq 5.78500000 GHz

#IFGain:Low

Ref Offset 6.46 dB
Ref 17.92 dBm

Center 5.785 GHz
#Res BW 100 kHz

Occupied Bandwidth

| SENSE:PULSE] [

[10:07:30 AM May 27, 2025

Center Freq: 5.785000000 GHz
—»— Trig: Free Run Avg|Hold: 10/10
#Atten: 40 dB

#VBW 300 kHz

Total Power

17.594 MHz

Transmit Freq Error
x dB Bandwidth

32.780 kHz
15.29 MHz

% of OBW Power
x dB

Radio Std: None Frequency

Radio Device: BTS

CenterFreq
5.785000000 GHz

Span 30 MHz
Sweep 2.933 ms

18.6 dBm

99.00 %
-6.00 dB

STATUS

-6dB_Emission_Bandwidth_ NVNT_ANT1 802_1lac(VHT20) 5825 20M

e Keysight Spectrum Analyzer - Occupied BW

[0 & ]

Center Freq 5.82500000 GHz

#IFGain:Low

Ref Offset 6.14 dB
Ref 23.28 dBm

Center 5.825 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.620 MHz
24.803 kHz
15.12 MHz

Transmit Freq Error
x dB Bandwidth

SENSE:PULSE [

[10:10:05 AM May 27, 2025

Center Freq: 5.825000000 GHz
w» Trig: FreeRun Avg|Hold: 10/10
#Atten: 40 dB

#VBW 300 kHz

Total Power

% of OBW Power
xdB

Radio Std: None Frequency

Radio Device: BTS

Center Freq
5.825000000 GHz

Span 30 MHz
Sweep 2.933 ms|

18.7 dBm

99.00 %
-6.00 dB

IMSG

STATUS

Shenzhen PSI Testing Co., Ltd.

Tel: 0755-23011775 | E-mail: serv

ice@psi-lab.cn | http://www.psi-lab.com

Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an District, Shenzhen, Guangdong, China
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e Keysight Spectrum Analyzer - Occupied BW

SN

Center Freq 5.75500000 GHz

#IFGain:Low

Ref Offset 6.37 dB
Ref 15.74 dBm

Center 5.755 GHz
#Res BW 100 kHz

Occupied Bandwidth

| SENSE:PULSE] [

[10:13:58 AM May 27, 2025

—»— Trig: Free Run

Center Freq: 5.755000000 GHz

#Atten: 40 dB

#VBW 300 kHz

Total Power

35.938 MHz

Transmit Freq Error
x dB Bandwidth

26.426 kHz
35.14 MHz

% of OBW Power
x dB

Radio Std: None Frequency

Avg|Hold:>10110

Radio Device: BTS

CenterFreq
5.755000000 GHz

19.2 dBm

99.00 %
-6.00 dB

STATUS

-6dB_Emission_Bandwidth_ NVNT_ANT1 802_11n(HT40) 5795 40M

e Keysight Spectrum Analyzer - Occupied BW

[0 & ]

Center Freq 5.79500000 GHz

#IFGain:Low

Ref Offset 6.61 dB
Ref 18.22 dBm

Center 5.795 GHz
#Res BW 100 kHz

Occupied Bandwidth

35.962 MHz
50.133 kHz
35.16 MHz

Transmit Freq Error
x dB Bandwidth

w» Trig: FreeRun

SENSE:PULSE [

[10:18:15 AM May 27, 2025

Center Freq: 5.795000000 GHz

#Atten: 40 dB

#VBW 300 kHz

Total Power

% of OBW Power
xdB

Radio Std: None Frequency

Avg|Hold: 10/10

Radio Device: BTS

Center Freq
5.795000000 GHz

20.4 dBm

99.00 %
-6.00 dB

IMSG

STATUS

Shenzhen PSI Testing Co., Ltd.

Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an District, Shenzhen, Guangdong, China
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e Keysight Spectrum Analyzer - Occupied BW

SN

Center Freq 5.75500000 GHz

#IFGain:Low

Ref Offset 6.37 dB
Ref 17.74 dBm

Center 5.755 GHz
#Res BW 100 kHz

Occupied Bandwidth

| SENSE:PULSE] [ |10:21:37 AM May 27, 2025

—»— Trig: Free Run

Frequency

Center Freq: 5.755000000 GHz Radio Std: None

Avg|Hold: 10/10

#Atten: 40 dB Radio Device: BTS

CenterFreq
5.755000000 GHz

#VBW 300 kHz

Total Power 20.0 dBm

35.951 MHz

Transmit Freq Error
x dB Bandwidth

1.397 kHz
35.12 MHz

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS

-6dB_Emission_Bandwidth_ NVNT_ANT1 802_1lac(VHT40) 5795 40M

e Keysight Spectrum Analyzer - Occupied BW

[0 & ]

Center Freq 5.79500000 GHz

#IFGain:Low

Ref Offset 6.61 dB
Ref 22.22 dBm

Center 5.795 GHz
#Res BW 100 kHz

Occupied Bandwidth

35.937 MHz
52.146 kHz
35.15 MHz

Transmit Freq Error
x dB Bandwidth

w» Trig: FreeRun

[10:25:07 AM May 27, 2025
Radio Std: None

SENSE:PULSE [
Center Freq: 5.795000000 GHz
Avg|Hold: 10/10

Frequency

#Atten: 40 dB Radio Device: BTS

Center Freq
5.795000000 GHz

#VBW 300 kHz

Total Power 20.2 dBm

99.00 %
-6.00 dB

% of OBW Power
xdB

IMSG

STATUS

Shenzhen PSI Testing Co., Ltd.

Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an District, Shenzhen, Guangdong, China

Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com



mailto:service@psi-lab.cn
http://www.psi-lab.com/



